SL3725

SL3825

Skid Loaders

PARTS BOOK

Form No.
907204
Replaces

906595




INTRODUCTION

All parts should be obtained from or ordered through
your Gehl dealer. When ordering service parts, specify
the correct part number, full description, quantity
required, the unit model number and serial number.

The model and serial numbers for this unit are on a
decal located inside the right chassis riser, between the
lift arm and lift cylinder. “Right” and “left” are
determined from a position sitting on the seat and
facing forward.

Gehl® Company reserves the right to make changes or
improvements in the design or construction of any part
of the unit without incurring the obligation to install
such changes on any previously delivered units.

NOTE: On original tire replacement, company
policy prohibits the sale of replacement tires for all
Gehl machinery. Replacement wheel sets are
available and tire size information is called out
with the wheel sets to facilitate replacement tire
selection. ALL REPLACEMENT TIRES MUST BE
PURCHASED LOCALLY.

NOTE: Replacement batteries are not provided by
the Gehl Company. For battery specifications,
refer to the pages titled “Wiring & Electrical
Components." ALL REPLACEMENT BATTERIES
MUST BE PURCHASED LOCALLY.

Refer to the abbreviations list located on this page for
the various fastener descriptions. Standard attaching
hardware torque values are also provided on the inside
back cover.

Items shown in the parts list that do not have part
numbers are shown for reference purposes only and are
NOT available for purchase.

Dimensions are in inches unless otherwise specified.

All cap screws or bolts are grade 5, cadmium or zinc
plated; hexagon nuts for grade 5 screws or bolts are
grade B; hexagon nuts for other screws or bolts are
grade A, unless otherwise specified.

For replacement decals and their locations, refer to the
Safety and Decal Locations chapters of the Operator’s
manual.

Refer to the Operator’s manual for additional
information regarding Gehl attachments and
accessories.

NOTE: The following abbreviations may be used
herein:

AR....... As Required

ASSY ... .. Assembly

CB....... Carriage Bolt
CS....... Cap Screw

FHSCS . . . . Flat Head Slotted Counter Sunk Screw
FL ....... Flange

FT ....... Foot or Feet

HEX...... Hexagon

HWHTC . . . Hex Washer Head Thread Cutting Screw
HYD. ... .. Hydraulic

ID....... Inside Diameter

IN ... ..., Jam Nut

L........ Lock Washer
IN....... Lock Nut

LP....... Low Pressure
M........ Metric

MM ...... Millimeter

N........ Nut (Hex)

NF....... National Fine (Thread)
NILN .. ... Nylon Insert Lock Nut
NO....... Number

P........ Plain Washer

REF ...... Reference

RHMS. . ... Round Head Machine Screw
SGL ...... Sure Grip® Lug

SHCS . . ... Socket Head Cap Screw
SHSS ..... Socket Head Set Screw
TEMP. .. .. Temporary

TFS ...... Thread Forming Screw
THD...... Thread

THMS. . . .. Truss Head Machine Screw
UNC...... Unified National Coarse
UNF...... Unified National Fine

All-Tach, Quick-Tach and Hydraloc are trademarks of the Gehl Company.
Gehl and Powerview are registered trademarks of the Gehl Company.

Sure Grip is a registered trademark of the Goodyear Tire & Rubber Company.
Ford is a registered trademark of the Ford Motor Company.

Kubota is a registered trademark of the Kubota Corporation.

Littelfuse is a registered trademark of Littelfuse Incorporated.



Table of Contents

Main Loader Components

Chassis, Fuel Tank, Grille & Access Covers. . . . . . . . . . . o v v i v v v v .
Wheel Drives . . . . . . . . . e
Hydrostatic System. . . . . . . . . . ..
HydraulicPump . . . . . . . . .
Lift/Tilt Hydraulics . . . . . . . . . . . . .
Auxiliary Hydraulics . . . . . . . . . . .
Self-Level Hydraulics . . . . . . . . . . . ..
Throttle Controls . . . . . . . . . .
Lif/Tilt T-Bar . . . . . . . . .
Traction T-Bar. . . . . . . . . . .
ParkingBrake. . . . . . . . ...
Lift Arm & Gehl Quick-Tach™ System . . . . . . . . . .. ... . ... ... .....
ROPS, Seat & Engine Cover . . . . . . . . . . . . . . . . . e
Sound Deadening. . . . . . . . .. L
Gasoline Engine . . . . . . ..
Diesel Engine . . . . . . . . . . L
Air Cleaner, Muffler & Radiator . . . . . . . . . . . . . .. ... ... ... . .....
Wiring & Electrical Components . . . . . . . ... .o o Lo
Horn. . . . . e
Battery Disconnect Switch . . . . . . . . . ... Lo o
Backup Alarm. . . . . . . .
InstrumentPanel . . . . . . . . ..

Self-Level Valve. . . . . . . . . . .
Auxiliary Valve . . . . . . . .
TiltCylinder . . . . . . . . e
Lift Cylinder . . . . . . . . .
Grapple Fork Cylinder. . . . . . . . . . . . . .
GearPump . . . . . . . e
System Control Valve. . . . . . . . . . . . ..
Piston Motor. . . . . . . . . .
Front Piston Pump - Gear PumpEnd. . . . . . . . . ... .. ... ... .......
Rear Piston Pump -EngineEnd . . . . . . . . . .. .. ... L
Lift/Tilt Solenoid Valve . . . . . . . . . . . .. . ...
Brake Solenoid Valve . . . . . . . . . .. .
Spring Applied ParkingBrake. . . . . . . . ... ...

Buckets . . . . . . . e
Pallet Fork. . . . . . . . . . . e
Utility Fork. . . . . . . . . e
Grapple Fork . . . . . . . .

Numerical Index. . . . . . . . . . . . . e
O-Ring Table, Coupling & Adapter Torque Table. . . . . . . . . ... .. ... ....
Torque Specifications. . . . . . . . . . .. ..



SL3725/3825 - CHASSIS, FUEL TANK, GRILLE & ACCESS COVERS
/—14

5 N

6 h N\ ’ \]0
_\ -
23 § y

Before SN7001-SL3725
Before SN9901-SL3825

ﬁﬂg“

Before SN7092 - SL3725
Before SN10226 - SL3825

43
Ref. Part Quantity
No. No. Description SL3725 SL3825 SL3825SX
1 135293 BOLT/WHEEL 26 26 26
129055 NUT/SPIRALOCK™ 1/2 26 26 26
2 057569 PLUG/DRAIN MAGNETIC 2 2 2
3 072343 GASKET/FUEL SENDER 1 1 1
4 072802 SENDER/FUEL LEVEL 1 1 1
651312 SCREW/MACHINE CROSS RECESS HEAD #10-24 X 1/2 5 5 5
5 073024 BUSHING/FUEL TANK 2 2 2
6 073115, GUARD/SPILL 1 1 1
0731154 GUARD/SPILL 2 2 2

907204/DP0100 1 PRINTED IN USA



SL3725/3825 - CHASSIS, FUEL TANK, GRILLE & ACCESS COVERS

Ref. Part Quantity
No. No. Description SL3725 SL3825 SL3825SX
7 073183 PLUG/FUEL TANK BUSHING 1 - -
8 073489 PIN/COTTERLESS HITCH 1 1 1
9 654009 WASHER/FLAT 1/2 8 8 8
10 077694 FITTING/FUEL ELBOW - 1 1
11 081840 CONNECTOR/STRAIGHT 1 1 1
12 130020, COVER/HYDRAULIC TANK 1 1 1
13 096417 LOCK 2 2 2
650585 SCREWICAP 1/2 X 2 (P, NILN) 2 2 2
14 096613 CAP/VENTED 1 1 1
0966134 CAP/VENTED 2 2 2
15 114442 PAN/BELLY 1 - -
650491 SCREWI/CAP 3/8 X 1-1/4 (L, P) 2 2 2
16 114875 COVER/CHAIN CASE 2 2 2
650934 SCREW/HEX WASHER HEAD SELF-TAPPING 3/8 X 1 14 14 14
17 114876 GASKET/CHAIN CASE 2 2 2
18 115110 PLATE/STOP 2 2 2
650963 SCREWI/CAP FLAT HEAD 3/8 X 2 (NILN) 4 4 4
19 115111 SPACER/STOP AR AR AR
20 REF CHASSIS WELDMENT 1 1 1
650532 SCREWI/CAP 5/8 X 1-1/2 (N) (GRILLE UPPER STOP) 1 1 1
21 121074 TANK/FUEL 1 1 1
650488 SCREWICAP 3/8 X 3/4 (P) 4 2 2
650490 SCREWICAP 3/8 X 1 (P) - 2 2
22 121119 MAT/FLOOR - - 1
23 1211844 NECK/FILLER 1 1 1
24 130006, WINDOW/OIL LEVEL 1 1 1
130127 O-RING/INNER 2 2 2
130234 O-RING/OUTER 2 2 2
25 121806 PANEL 1 1 1
651168 SCREW/CAP SELF-TAPPING 3/8 X 3/4 4 4 4
26 122096 GRILLE/REAR 1 1 1
650495 SCREWI/CAP 1/2 X 1-1/4 (L) 2 2 2
057557 WASHER/FLAT 17/32 2 2 2
27 122163, BOLT/STRIKER 1 1 1
28 122633 SLEEVE/CRIMP 2 2 2
29 122635 WIRE 1 1 1
30 1227744 RING/REINFORCEMENT 1 1 1
650934 SCREW/HEX WASHER HEAD SELF-TAPPING 3/8 X 1 4 4 4
31 122790 SPACER 2 2 2
32 123059 STOP 1 1 1
650644 SCREWI/CAP 1/2 X 3 (P, NILN) 2 2 2
33 123727, PIVOT ASSEMBLY 1 1 1
34 123731 LATCH ASSEMBLY 1 1 1
35 123734y, PLATE/BRACE 1 1 1
650579 SCREWI/CAP 3/8 X 1-3/4 (LN) 1 1 1
36 123735 SPACER/BRACE 2 2 2
37 123835y, EXTENSION SPRING 1 1 1
650545 SCREWI/CAP 5/16 X 1-1/4 (N) 1 1 1
072871 SCREWI/CAP 3/8 X 2 (N, LN) 1 1 1
38 127351 BRACKET/ENGINE COVER 1 1 1
650495 SCREWI/CAP 1/2 X 1-1/4 (NILN) 1 1 1
39 1299174 CAP/BLACK 4 4 4
40 1299184 CLAMP 4 4 4
41 127342 CAP/HYDRAULIC RESERVOIR 1 1 1
42 123443 COVER - 1 1
650491 SCREWI/CAP 3/8 X 1-1/4 (NILN) - 1 1
43 123442 PAN/BELLY - 1 1
44 096236¢ WINDOW/OIL LEVEL 1 1 1
45 121214¢ COVER/HYDRAULIC TANK 1 1 1

a) Used on early units only.

b) After SN6118 - SL3725 & SN8236 - SL3825. Before these serial numbers order Latch Kit 123836.
c) SN7001 and later - 3725. SN9901 and later - SL3825.

d) Before SN7001 - SL3725. Before SN9901 - SL3825.

e) SN7092 and later - SL3725. SN10226 and later - SL3825.

f ) Before SN7092 - SL3725 & SN10226 - SL3825. Order parts 130006 & 130020 together.

g) SN7085 and later - SL3725. SN10180 and later - SL3825.

PRINTED IN USA 2 907204/DP0200



SL3725/3825 - WHEEL DRIVES

LEFT WHEEL DRIVE

Ref. Part

No. No. Description
1 041884 CUP/BEARING
2 044204 CONE/BEARING
3 044205 CUP/BEARING
4 050566 CONE/BEARING
5 054750 CONE/BEARING

907204/DP0200

PRINTED IN USA



SL3725/3825 - WHEEL DRIVES

Ref. Part
No. No. Description Quantity
6 055276 CUP/BEARING 4
7 072297 WASHER/THRUST 4
8 131140 SEAL/OIL 4
9 076158 CONE/BEARING 8
10 129079, MOUNT/MOTOR ASSEMBLY LEFT 1
113918, MOUNT/MOTOR ASSEMBLY LEFT 1
652088 BOLT/CARRIAGE 1/2 X 3-1/2 (NILN) 1
653018 NUT/HEX 1/2 (L, P) 4
11 113924 GASKET 2
12 113972 SPROCKET/ASSEMBLY 48 TOOTH 4
13 113988 SHIM/AXLE BEARING AR
14 113989 WASHER/GREASE RETAINER 4
15 114000 HUB/WHEEL 4
570002 ZERK/GREASE 2
650453 SCREW/CAP 1/2 X 1-1/2 (L) (REAR AXLE) 2
16 131687 AXLE 4
122767 SCREW/CAP 9/16 X 1-3/4 24
17 131157 SPROCKET/12 TOOTH 2
18 114053 CHAIN/ROLLER #60-X 68 LINKS WITH CONNECTOR LINK 2
500160 LINK/ICONNECTOR /#60 WITH SPRING CLIP 2
19 114054 CHAIN/ROLLER #60 HE -100 LINKS WITH CONNECTOR LINK 2
127797 LINK/ICONNECTOR /#60 WITH SPRING CLIP 2
20 114055 CHAIN/ROLLER #60 HE - 64 LINKS WITH CONNECTOR LINK 2
127797 LINK/ICONNECTOR /#60 WITH SPRING CLIP 2
21 114167 PLATE/IDLER 4
079209 NUT/LOCK NYLON INSERT 3/4 4
22 114192 IDLER/ASSEMBLY (LEFT WHEEL) 2
114189 IDLER/ASSEMBLY (RIGHT WHEEL) 2
650846 SCREWI/CAP 5/8 X 6 4
23 114193 TENSIONER/REAR ASSEMBLY 2
653021 NUT/HEX 5/8 2
067823 NUT/LOCK NYLON INSERT 5/8 2
24 114196 TUBE/SPACER 4
25 114197 TUBE/INNER 4
26 114198 TENSIONER/FRONT ASSEMBLY 4
653021 NUT/HEX 5/8 4
067823 NUT/LOCK NYLON INSERT 5/8 4
27 114201 SPROCKET/JACKSHAFT ASSEMBLY 4
28 114323 SHAFT/ASSEMBLY 2
070856 NUT/LOCK 3/8 FLANGE 8
29 114326 PLATE/ASSEMBLY 2
070856 NUT/LOCK 3/8 FLANGE 8
30 114329 TUBE/SPACER 2
31 114334 SPROCKET/IDLER 15 TOOTH 4
32 121702 RING/RETAINING 8
33 122459 WHEEL/15X5 LB (FOR USE WITH 570-15 LDR SVC 4 PLY TIRE) 1
122460 WHEEL/15X8 LB (FOR USE WITH 27-850-15 SGL 4 PLY TIRE) 1
122461 WHEEL/15X8 LB (FOR USE WITH 27-1050-15 SGL 6 PLY TIRE) 1
079155 STEM/VALVE 1
34 129695, SEAL WASHER 4
35 123062, GASKET 4
36 520021 CUP/BEARING 8
37 520146 BEARING/BALL 2
38 650698 NUT/HEX SLOTTED 5/8 6
655008 PIN/COTTER 6
39 651381 NUT/SLOTTED 1-1/4 (TORQUE: 150 FT-LBS) 4
650554 PIN/COTTER 4
40 129078, MOUNT/MOTOR ASSEMBLY RIGHT 1
113968, MOUNT/MOTOR ASSEMBLY RIGHT 1
652088 BOLT/CARRIAGE 1/2 X 3-1/2 (NILN) 1
653018 NUT/HEX 1/2 (L, P) 4
41 073175 NUT/HEX LOCK 3/4 4
42 129311 NUT/HEX LOCK 5/8 4

a) SN7001 and later -SL 3725. SN9732 and later -SL 3825.
b) Before SN7001 - SL3725. Before SN9732 - SL3825.
c) Before SN7085 - SL3725. Before SN10180 - SL3825.

PRINTED IN USA

907204/DP0100



SL3725/3825 - HYDROSTATIC SYSTEM

SN6840 AND LATER - SL3725
SN9901 AND LATER - SL3825

......

To Filter
i

Y
: \\ .
' AN ACNREN
: . RN
. RN
' ~ Seits
H H .~
. LN A
' " A
. L I.l'
v H [ it
2 i /730 HE
) ; B i
s .\ v i
3 ' ate
2y o IH HE
1 HHE
ok X Val ::~. .
R ‘ R A N HER
KN H
27NN "
N e
/ RSUREN W
Sy Wiy
ow n
HH
s e
’ i
e !

Reservoir

......

P S jﬁ T
ol J

‘ . 34 5
’ N_31 23 ) /'
ﬁ5 % 18 //

To Pump
Assembly _

/
/"3 4
/

$L3725 Only @~ ___,__——1\

ST
AN
SO
NS .
N 1y
p
(3 {"
s R
K ¢
N
~

To Reservoir

B .
%9—f 1%&
/gﬁj‘ !

36

SL3725 Only

907204/DP0200

PRINTED IN USA



SL3725/3825 - HYDROSTATIC SYSTEM

SN6840 AND LATER - SL3725
SN9901 AND LATER - SL3825

Ref. Part Quantity
No. No. Description SL3725 SL3825 SL3825SX
1 B11296 WASHER/FLAT 11/32 2 2 2
650486 SCREWI/CAP 5/16 X 3/4 (L) 2 2 2
2 054783 GASKET/MOTOR 2 2 2
3 122340 TEE 1 1 1
4 054995 UNION/HYDRAULIC FITTING 2 1 1
5 055005 ELBOW/HYDRAULIC FITTING 90° (INCLUDES O-RING 048953) 1 1 1
6 055064 ELBOW/HYDRAULIC FITTING 45° (INCLUDES O-RING 048953) 2 2 2
7 068938 ELBOW/HYDRAULIC FITTING 90° 5 5 5
8 650576 PLUG/PIPE HEX HEAD 1 1 -
129671 SWITCH/TEMP 1/2" - - 1
9 071187 WASHER 2 2 2
10 072805 HOSE/ASSEMBLY 3/4 X 26 1 1 1
11 072886 HOSE/ASSEMBLY 3/4 X 30 1 1 1
12 073526 ELBOW/90° 2 - -
13 129578 HOSE 1 1 1
14 072587 FITTING/STRAIGHT 1 1 1
15 079084 SCREW/HEX CAP 2 2 2
16 082209 BRACKET/PUMP ASSEMBLY 1 1 1
651009 SCREW/CAP 1/2 X 2-1/4 1 1 1
073776 WASHER/FLAT 17/32 2 2 2
17 082886 HOSE/ASSEMBLY 3/4 X 17-1/2 1 1 1
18 088442 ELBOW/HYDRAULIC FITTING 90° 1 1 1
19 091070 HOSE/ASSEMBLY 1 2 2
20 120458, PUMP/ASSEMBLY 1 1 1
21 114062 TUBE/CHARGE 1 1 1
22 129122, MOTOR/PISTON 2 2 2
129055 1/2 NUT(L,P) 4 4 4
23 115285 HOSE/ASSEMBLY 1/2 X 58 1 1 1
24 132302 HOSE/VERY HIGH PRESSURE 3/4 X 14 1 - -
25 121684 ELBOW/HYDRAULIC FITTING 90° (INCLUDES O-RING 058674) 1 1 1
26 121774 UNION/HYDRAULIC FITTING (INCLUDES O-RING 058674) 3 3 3
27 121795 HOSE/ASSEMBLY 3/8 X 24 1 1 1
28 122181 MANIFOLD 1 1 1
650786 BOLT/CARRIAGE 3/8 X 1-1/4 (P,NILN) 1 1 1
29 054816 ELBOW/HYDRAULIC FITTING 90° (INCLUDES O-RING 055896) 1 1 -
30 122568 HOSE 1/2 X 15-1/2 1 - -
31 122576 HOSE 3/8 X 26-1/2 1 1 1
32 122579 HOSE 3/8 X 36 1 1 1
33 123314 ARM/PUMP ASSEMBLY 2 2 2
651323 SCREW/CAP 3/8 X 2-3/4 (NILN) 2 2 2
34 058610 TEE 1 1 1
35 095601 ELBOW/HYDRAULIC FITTING 90° 2 2 2
36 129576 HOSE/LP 1/4 X 6-1/2 1 1 1
37 129577 HOSE/LP 1/4 X 15 1 1 1
38 129094 PLATE/VALVE MOUNTING 1 1 1
39 129301 ORIFICE/5/8 DIAMETER 1 1 1
40 055981 TEE 1 1 1
41 129063, VALVE/SOLENOID 1 1 1
42 054820 TEE 1 1 1
43 122036 HOSE/LP 3/8 X 44 1 1 1
44 129061, BRAKE/SPRING APPLIED - HYDRAULIC RELEASE 2 2 2
45 089095 HOSE 1 1 1
46 080556 CAP/9/16 1 1 1
47 076031 ELBOW/HYDRAULIC FITTING 90° 1 1 1

a) For a breakdown, refer to the pages titled “Hydraulic Components.”

PRINTED IN USA

907204/DP0200



SL3725/3825 - HYDROSTATIC SYSTEM

BEFORE SN6840 - SL3725
BEFORE SN9901 - SL3825

To Filter

23
SL3725 Only

907204/DP0200 7 PRINTED IN USA



SL3725/3825 - HYDROSTATIC SYSTEM

BEFORE SN6840 - SL3725
BEFORE SN9901 - SL3825

Ref. Part Quantity
No. No. Description SL3725 SL3825 SL3825SX
1 B11296 WASHER/FLAT 11/32 2 2 2
650486 SCREWI/CAP 5/16 X 3/4 (L) 2 2 2
2 054783 GASKET/MOTOR 2 2 2
3 054816 ELBOW/90° (INCLUDES O-RING 055896) 2 2 2
4 054995 UNION/HYDRAULIC FITTING 1 1 1
5 055005 ELBOW/HYDRAULIC FITTING 90° (INCLUDES O-RING 048953) 1 1 1
6 055064 ELBOW/HYDRAULIC FITTING 45° (INCLUDES O-RING 048953) 3 3 3
7 068938 ELBOW/HYDRAULIC FITTING 90° 4 4 4
8 070588 TOW/VALVE 2 2 2
9 071187 WASHER 2 2 2
10 072805 HOSE/ASSEMBLY 3/4 X 26 1 1 1
11 072886 HOSE/ASSEMBLY 3/4 X 30 1 1 1
12 073526 ELBOW/90° 2 - -
13 075235 ELBOW/SWIVEL 90° 1 1 1
14 076879 NUT/CAP 3/4 1 1 1
15 079084 SCREWI/CAP 3/8 X 1-1.4 2 2 2
16 082209 BRACKET/PUMP ASSEMBLY 1 1 1
651009 SCREW/CAP 1/2 X 2-1/4 1 1 1
17 082886 HOSE/ASSEMBLY 3/4-X-17-1/2 1 1 1
18 088442 ELBOW/HYDRAULIC FITTING 90 ° 1 1 1
19 091070 HOSE/ASSEMBLY 1 1 1
20 1138635,  PUMP ASSEMBLY 1 1 1
123933,,4 PUMP ASSEMBLY 1 1 1
21 114062 TUBE/CHARGE 1 1 1
22 114402, MOTOR/PISTON 2 2 2
653018 NUT/HEX 1/2 (L,P) 4 4 4
23 115285 HOSE/ASSEMBLY 1/2 X 58 1 1 1
24 115353 HOSE/ASSEMBLY 3/4 X 13-1/2 1 1 1
25 121684 ELBOW/HYDRAULIC FITTING 90° (INCLUDES O-RING 058674) 1 1 1
26 121774 UNION/HYDRAULIC FITTING (INCLUDES O-RING 058674) 3 3 3
27 121795 HOSE/ASSEMBLY 3/8 X 24 1 1 1
28 122181 MANIFOLD 1 1 1
650491 SCREWI/CAP 3/8 X 1-1/4 (2P,NILN) 1 1 1
29 123486, TEE/HYDRAULIC FITTING (INCLUDES O-RING 055896) - - 1
122455 TEE/HYDRAULIC FITTING (INCLUDES O-RING 055896) - - 1
054816 ELBOW/HYDRAULIC FITTING 90 °(INCLUDES O-RING 055896) 1 1 -
30 122568 HOSE 1/2 X 15-1/2 - - 1
31 122576 HOSE 3/8 X 26-1/2 1 1 1
32 122579 HOSE 3/8 X 36 1 1 1
33 123314 ARM/PUMP ASSEMBLY 2 2 2
650493 SCREWI/CAP 3/8 X 2-3/4 (NILN) 2 2 2
34 128005 MANIFOLD 1 1 1
35 128007 CLAMP 1 1 1
650491 SCREW/CAP 3/8 X 1-1/4 (2P,NILN) 1 1 1

a) Also includes 113858 gear pump.

b) For breakdown, refer to the pages titled “Hydraulic Components.

c) Before SN6126 - SL3725. Before SN8284 - SL.3825.
d) SN6126 and later - SL3725. SN8284 and later - SL3825.

e) SN8190 and later.
f ) Before SN8190.

PRINTED IN USA

907204/DP0200



SL3725/3825 - HYDRAULIC PUMP

——\———
\

N
1
/
4
S

3
0

\@j
—

NG
\\\
N, \\
/
.
\l ‘J’l
=3
F -
£ //
51
/
II
I'
'I
II
I,
RN I'}:

/ . & .

SN / ] i N
1 ~. ~,

rd ‘\zl//e;-‘\ {.’a = : \\\s\\‘\

7 %% 1 1 RSN

] - (3‘"(.»'&‘ ) / I SN

T i (NP AN e
A N 4 [N
11 F / 1 1

r----
[F ST —

-
s

SL3825 Suction Line Kit 128527

(G0 =g

907204/DP0200 9 PRINTED IN USA



SL3725/3825 - HYDRAULIC PUMP

Ref. Part Quantity

No. No. Description SL3725 SL3825 SL3825SX

1 048967 CLAMP/HOSE 1 1 1

650487 SCREWI/CAP 5/16 X 1 (P,NILN) 1 1 1

2 0550054 ELBOW/HYDRAULIC FITTING 90° (INCLUDES 048953 O-RING) - 3 3

072615, ELBOW/HYDRAULIC FITTING 90° (INCLUDES 048953 O-RING) 1 - -

3 058610 TEE/FEMALE RUN SWIVEL 37° 1 1 1

4 058856 BUSHING/HYDRAULIC FITTING 1 1 1

5 058862 KIT/BYPASS RELIEF 1 1 1

6 061574 O-RING 1 1 1

7 067761 ELBOW/HYDRAULIC FITTING 90° (INCLUDES 055898 O-RING) 1 1 1

8 072602 UNION/HYDRAULIC FITTING (INCLUDES 048953 O-RING) 1 1 1

9 073411 CONNECTOR/MALE 1 1 1

10 075225 TRIM/FLEXIBLE STRIP 1 1 1

11 075236 CAP/ 7/8 1 1 -

12 076031 ELBOW/HYDRAULIC FITTING 90° (INCLUDES 055898 O-RING) 1 1 1

13 089099 UNION/HYDRAULIC FITTING 1 1 1

14 113698 COUPLING 1 1 1

15 113858, PUMP/GEAR 1 1 1

16 114702, VALVE/CONTROL 1 1 -

650547 SCREWICAP 5/16 X 3-1/2 (NILN) 2 2 -

122597, VALVE/SYSTEM - - 1

650547  SCREWICAP 5/16 X 3-1/2 (NILN) - - 2

17 114715 STRAINER/SUCTION 1 1 1

18 115257, FILTER/ASSEMBLY - - 1

122184y, FILTER/ASSEMBLY 1 1 -

19 064644¢ UNION/HYDRAULIC FITTING 1 1 1

1217744 UNION/HYDRAULIC FITTING 1 1 1

20 1219454 HOSE 3/4 X 241/2 - 1 1

122569, HOSE 1/2 X 21-1/2 - 1 1

21 129076 PLATE/VALVE 1 1 1

067847 NUT/LOCK NYLON INSERT 3/8 2 2 2

654006 WASHER/FLAT 3/8 4 4 4

22 122259 HOSE 3/4 X 16 - 1 1

122568 HOSE 1/2 X 15-1/2 1 - -

23 122386 TUBE/VALVE-FILTER 1 1 1

24 128519 TUBE/SUCTION 1 1 1

1223964 TUBE/SUCTION 1 1 1

25 122526 TUBE/PUMP-VALVE 1 1 1

26 128520¢ HOSE/SUCTION 1 X 38 1 1 1

1225554 HOSE/SUCTION 3/4 X 38 1 1 1

27 122567 HOSE/PUMP-VALVE 1/2 X 16-1/2 1 1 1

28 058805¢ TUBE/CLAMP 1 1 1

650786 BOLT/CARRIAGE 3/8 X 1-1/4 (NILN) 1 1 1

122649 TUBE/CLAMP 2 2 2

650786 BOLT/CARRIAGE 3/8 X 1-1/4 (NILN) 1 1 1

29 055005 ELBOW/90° - 1 1

30 071146 ADAPTOR/STRAIGHT 1 1 1

31 074282 TEE - 1 1

32 075235 ELBOW/90° - 1 1

33 079029 ELBOW/45° 1 1 1

34 079101 HOSE/ASSEMBLY 3/4 X 34 - 1 1

35 091055 ADAPTOR/STRAIGHT 1 1 1

36 128500 STRAINER 1 1 1

37 128517 HOSE/ASSEMBLY 1 X 63 1 1 1

a) Includes 115259 spin-on filter element and 121907 plugged filter sender.
b) Includes 115259 Spin-on filter element.

c) For breakdown, see pages titled “Hydraulic Components.”

d) SN8214 and later - SL3825.

e) Before SN8214 - SL3825.

f) SN6729 and later - SL3725. SN9318 and later - SL3825.

g) Before SN6729 - SL3725. Before SN9318 - SL3825.

PRINTED IN USA

10

907204/DP0200



SL3725/3825 - LIFT/TILT HYDRAULICS

Tilt Cylinder
Lock Valve

Before SN6335 - SL3725
Before SN8648 - SL3825

39

Before SN6436 - SL3725
Before SN9201 - SL3825

907204/DP0200 11 PRINTED IN USA



SL3725/3825 - LIFT/TILT HYDRAULICS

Ref. Part Quantity

No. No. Description SL3725 SL3825 SL3825SX

1 054626 UNION/HYDRAULIC FITTING (INCLUDES 055896 O-RING) 7 7 7

2 054816 ELBOW/HYDRAULIC FITTING 90° (INCLUDES 055896 O-RING) 1 1 1

3 055021 CLAMP/HOSE 1 1 1

650487 SCREWI/CAP 5/16 X 1 (NILN) 1 1 1

4 062017 CLAMP/TUBE 2 2 2

5 072803 UNION/HYDRAULIC FITTING 4 4 4

6 072906 TUBE/ASSEMBLY 2 2 2

7 076161 RING/RETAINING 2 2 2

8 079026 ELBOW/HYDRAULIC FITTING 45° 4 4 4

9 0790984 PLATE/TWIN COVER 6 6 4

650545 SCREWI/CAP 5/16 X 1-1/4 (L) 6 6 4

079098, PLATE/TWIN COVER 5 5 5

650545, SCREWI/CAP 5/16 X 1-1/4 (L) 5 5 5

10 087107y, UNION/HYDRAULIC FITTING 2 2 -

087107, UNION/HYDRAULIC FITTING 4 4 2

11 088904 CLAMP/TUBE (PAIR) 5 6 5

088904, CLAMP/TUBE (PAIR) 5 5 5

12 113852, CYLINDER/TILT 2.00 X 15.21 2 2 2

570002 ZERK/GREASE 4 4 4

13 113853, CYLINDER/LIFT 2.00 X 23.83 2 2 2

570002 ZERK/GREASE 4 4 4

14 113997 HOSE/ASSEMBLY 3/8 X 15-1/4 2 2 2

15 113998 HOSE/ASSEMBLY 3/8 X 25 2 2 2

16 114630 PIN/CYLINDER 2 2 2

650568 SCREWI/CAP 5/16 X 2 (NILN) 2 2 2

17 114634 PIN/TILT CYLINDER 2 2 2

650568 SCREWI/CAP 5/16 X 2 (NILN) 2 2 2

18 115120 PIN/PIVOT 2 2 2

650725 SCREWICAP 5/16 X 2-1/4 (NILN) 2 2 2

19 122241 STRAP/TIE 3 3 3

650449 SCREWI/CAP 1/4 X 2-1/4 (2P,NILN) 2 2 2

20 122340 TEE/HYDRAULIC FITTING 1 1 1

21 122379 TUBE/VALVE-TEE 1 1 -

22 122380 TUBE/VALVE-SOLENOID 1 1 1

23 122383 TUBE/VALVE-TILT 1 1 1

24 122384 TUBE/CROSSOVER 2 2 2

25 122527 TUBE/LIFT CYLINDER LEFT 1 1 1

26 122528 TUBE/LIFT CYLINDER RIGHT 1 1 1

27 122551 TUBE/INNER 1 1 1

28 122552 TUBE/OUTER 1 1 1

29 122572, HOSE/ASSEMBLY 3/8 X 36 2 2 2

30 0729124 HOSE/ASSEMBLY 3/8 X 49 2 2 2

122573, HOSE/ASSEMBLY 3/8 X 55-1/2 - - 2

31 122593 PIN/TILT CYLINDER 2 2 2

650568 SCREWI/CAP 5/16 X 2 (NILN) 2 2 2

32 122601 CLAMP 1 1 1

650545 SCREWI/CAP 5/16 X 1-1/4 (P,L) 1 1 1

33 122644 BRACKET/TUBE CLAMP 2 2 2

650487 SCREWI/CAP 5/16 X 1 (P,NILN) 4 4 4

34 122804 TUBE/SOLENOID-TEE 1 1 1

35 REF, VALVE/SOLENOID 2 2 2

36 122898 UNION/HYDRAULIC FITTING 1 1 1

37 127808¢ BRACKET/CLAMP 1 1 -

38 128015 WASHER 4 4 4

39 128284y, HOSE/ASSEMBLY 3/8 X 36 2 2 2

122572, HOSE/ASSEMBLY 3/8 X 36 2 2 2

40 130029 HOSE/ 3/8 X 25 2 2 2

41 076880 ADAPTER/45° 2 2 2

42 129617 VALVE/LOCK 1 1 1

129710 PLATE/MOUNTING 1 1 1

43 134963 HOSE/ 3/8 X 25 2 2 2

a) For breakdown, see pages titled “Hydraulic Components.”
b) SN6436 and later - SL3725. SN9201 and later - SL3825.
c) Before SN6436 - SL3725. Before SN9201 - SL3825.

d) SN6335 and later - SL3725. SN8648 and later - SL3825.
e) Before SN6335 - SL3725. Before SN8648 - SL3825.

PRINTED IN USA

12

907204/DP0200



SL3725/3825 - AUXILIARY HYDRAULICS

o
2y

2
L

v

1

' (5
\

2

e
1
1
\

Before SN6140 -S L3725
Before SN8521 - SL3825

907204/DP0200 13 PRINTED IN USA



SL3725/3825 - AUXILIARY HYDRAULICS

Ref. Part Quantity
No. No. Description SL3825SX
1 054816 ELBOW/HYDRAULIC FITTING 90° (INCLUDES 055896 O-RING) 1
2 056104 CAP/DUST 1
3 067455 ELBOW/HYDRAULIC FITTING 90° 1
4 072425 PIN/CLEVIS 1
650877 PIN/COTTER 1
5 055021 CLAMP/HOSE 1
650487 SCREWI/CAP 5/16 X 1 (P,NILN) 1
6 073404 PLUG/DUST 1
7 076031, ELBOW/HYDRAULIC FITTING 90° 1
076031y ELBOW/HYDRAULIC FITTING 90° 3
8 079098, PLATE/TWIN COVER 3
650545 SCREWI/CAP 5/16 X 1-1/4 (L) 3
079098y, PLATE/TWIN COVER 2
650545 SCREWI/CAP 5/16 X 1-1/4 (L) 2
9 079210 CABLE 1
650648 NUT/HEX #10-32 2
10 079614 CLAMP/CONDUIT 1
121002 NUT/LOCK NYLON INSERT 1/4 2
11 088904, CLAMP/TUBE (PAIR) 3
088904y, CLAMP/TUBE (PAIR) 2
12 089083y, PLATE/TOP 4
650545 SCREWI/CAP 5/16 X 1 -1/4 (NILN) 4
13 089099 STRAIGHT/ADAPTOR 2
14 114449 ROD END 10-32 STUD 1
650648 NUT/HEX #10-32 (L) 1
15 114659 VALVE/AUXILIARY 1
650839 SCREWI/CAP 1/4 X 2-1/4 (NILN) 2
16 114824 ELBOW/HYDRAULIC FITTING 90° 2
17 122395 TUBE/AUXILIARY VALVE-FILTER 1
18 122573 HOSE/ASSEMBLY 3/8 X 55-1/2 2
19 122575 HOSE/ASSEMBLY 1/2 X 50-1/2 1
20 122598 SLEEVE/POWER BEYOND 1
21 122602 PEDAL/AUXILIARY HYDRAULIC 1
650818 SCREWI/CAP HEX HEAD 3/8 X 3 (NILN) 1
22 122604 BRACKET/AUXILIARY PEDAL 1
650487 SCREWI/CAP 5/16 X 1 (P,NILN) 1
23 122800 TERMINAL/EYE 1
24 122862 COUPLER/MALE 1
25 122863 COUPLER/FEMALE 1
26 123133, CUSHION 4
27 123139 TUBE/AUXILIARY 1
28 123140 TUBE/AUXILIARY 1
29 123150 BRACKET/CABLE 1
650545 SCREWI/CAP 5/16 X 1-1/4 (P,NILN) 1
30 123967, TUBE/INNER 1
31 123968, TUBE/OUTER 1
a) SN6140 and later - SL3725. SN8521 and later - SL3825.
b) Before SN6140 - SL3725. Before SN8521 - SL3825.
PRINTED IN USA 14 907204/DP0200



SL3725/3825 - SELF-LEVEL HYDRAULICS

PRINTED IN USA

15

907204/DP0200



SL3725/3825 - SELF-LEVEL HYDRAULICS

Ref. Part Quantity
No. No. Description SL3825SX
1 062400 TEE/HYDRAULIC FITTING 2
2 076031 ELBOW/HYDRAULIC FITTING 90° (INCLUDES 055898 O-RING) 4
3 135367, VALVE/SELF-LEVEL 1
4 122381 TUBE/VALVE-SELF LEVEL 1
652040 BOLT/CARRIAGE 5/16 X 2-1/2 (NILN) 2
5 122385 TUBE/SELF LEVEL-TEE 1
6 122392 TUBE/SELF LEVEL-TEE 1
7 122393 TUBE/SELF LEVEL-TEE 1

a)For breakdown, see pages titled “Hydraulic Components.”

PRINTED IN USA 16 907204/DP0200



SL3725/3825 - THROTTLE CONTROLS

-

Early
\_11 Models
SL3825
19
&
N 37—\
L S .5
~ 1 A\
L -
& 2 14 gJ .
12 7 N\
31

2 efore SN6154 - SL3725 SL3725
Before SN8521 - SL3825
Ref. Part Quantity

No. No. Description SL3725 SL3825 SL3825SX

1 M12070y, SPACER 1 1 1

M12070, SPACER 2 2 2

2 054294, SPRING 1 1 1

3 057637 WASHER/CONICAL 1 1 1

650488 SCREW/CAP 3/8 X 3/4 1 1 1

4 058807a WASHER/FLAT 17/32 - 2 2

5 062282 GRIP 1 1 1

6 065164 END/YOKE 1 4 4

7 072414 CABLE/CHOKE 1 - -

8 1286334 BUSHING/BRASS - 2 2

072448, BUSHING/NYLON - 2 2

9 072866, STUD 1 1 1

10 076147 CLAMP/HOSE - 1 1

650492 SCREW/CAP 3/8 X 2-1/2 (NILN) 1 1 1

11 079210 CABLE/THROTTLE 1 - -

650648 NUT/HEX #10-32 2 - -

115360 CABLE - 1 1

650648 NUT/HEX #10-32 - 2 2

12 079213 PIN/SPRING CLEVIS .19 1 - -

079213, PIN/SPRING CLEVIS .19 1 3 3
907204/DP0200 17 PRINTED IN USA




SL3725/3825 -

Ref. Part Quantity
No. No. Description SL3725 SL3825 SL3825SX
13 079214 BUSHING - 1 1
14 079614 CLAMP/CONDUIT 1 1 1
121002 NUT/LOCK NYLON INSERT 1/4 2 2 2
15 080125 PIN/SPRING CLEVIS .25 1 - -
16 080564 YOKE 1 - -
17 135772 SPRING - 1 1
651308 SCREW/CROSS RECESS ROUND HEAD 1/4 X 3/4 (4N) 2 2 2
18 113692, WASHER 1 1 1
19 123173 CHANNEL/CABLE 1 1 1
650448 SCREWI/CAP 1/4 X 3/4 (L, N) 2 2 2
20 121285, PIVOT/THROTTLE 1 1 1
21 121287 PIVOT/THROTTLE 1 1 1
650545 SCREWI/CAP 5/16 X 1-1/4 (NILN) 1 1 1
22 121294 BASE/PEDAL 1 1 1
650490 SCREWI/CAP 3/8 X 1 (NILN) 1 1 1
23 121309 LEVER/THROTTLE 1 1 1
650488 SCREWICAP 3/8 X 3/4 1 1 1
24 121463 PEDAL 1 1 1
650833 SCREWI/CAP HEX HEAD 5/16 X 3 (NILN) 1 1 1
25 121465 ROD/THROTTLE 1 1 1
655001 PIN/COTTER - - 2
26 121466 ROD/THROTTLE 1 1 1
655001 PIN/COTTER 2 2 2
27 1286344 SPACER - 1 1
121879, SPACER - 1 1
28 122206 ROD/THROTTLE - 1 1
650648 NUT/HEX #10-32 - 2 2
29 122375 PIVOT/THROTTLE - 1 1
30 122962 BRACKET/CHOKE CABLE 1 - -
650487 SCREWI/CAP 5/16 X 1 (L) 1 - -
31 123064 BRACKET/CABLE 1 - -
656082 SCREWI/CAP M6 X 25MM 1 - -
656114 WASHER/LOCK M6 1 - -
656111 WASHER/FLAT M8 1 - -
32 123138 PLATE/THROTTLE - 1 1
656083 SCREWI/CAP M10 X 25MM - 1 1
656103 WASHER/LOCK M10 - 1 1
33 124078 WASHER/CONICAL 3 3 3
067847 NUT/LOCK NYLON INSERT 3/8 1 1 1
34 124080 STUD 1 1 1
35 124085 PIVOT/THROTTLE 1 1 1
36 127488 PIN/CLEVIS .19 - 3 3
650551 PIN/COTTER - 3 3
37 070613 SPRING/EXTENSION 1 - -

a) Early models.

b) SN6154 and later - SL3725. SN8521 and later - SL3825.
b) Before SN6154 - SL3725. Before SN8521 - SL3825.

c) SN9357 and later.

d) Before SN93572.

PRINTED IN USA 18 907204/DP0200



SL3725/3825 - LIFT/TILT T-BAR

18—\

907204/DP0200 19 PRINTED IN USA



SL3725/3825 - LIFT/TILT T-BAR

Ref. Part
No. No. Description Quantity
1 054202 JOINT/BALL 1
650552 NUT/HEX 3/8 (L) 1
2 056937 WASHER AR
3 060505 BEARING/ROLLER 2
4 060508 TRUNNION 1
570019 ZERK/GREASE 1
5 063718 SPACER 2
650733 SCREW/CAP 5/16 X 2-1/2 (NILN) 2
6 064238 YOKE 1
7 065057 BEARING/NEEDLE 2
8 072425 PIN/CLEVIS 2
650877 PIN/COTTER 1
9 074093 BOOT/CONTROL LEVER 1
10 074868 SPACER 2
11 079039 ROD/END FEMALE THREAD RIGHT 1
12 132394 TAB/TILT ASSEMBLY 1
075288 PIN/ROLL 1
13 122028 BRACKET/TRUNNION INSIDE RIGHT 1
650486 SCREWI/CAP 5/16 X 3/4 (L, P) 3
14 122029 BRACKET/TRUNNION OUTSIDE RIGHT 1
650486 SCREWI/CAP 5/16 X 3/4 (L, P) 3
15 129114 ROD/LIFT CONTROL 1
650552 NUT/HEX 3/8 (L) 1
16 122199 ROD/TILT CONTROL 1
650552 NUT/HEX 3/8 (L) 2
17 122200 LINK/TILT CONTROL 1
18 122474 HANDLE/CONTROL 1
050270 PIN/ROLL 1
19 122549 C-HOOK 1
655001 PIN/COTTER 2
20 122550 LINK 1
21 127716 PIN/SPRING CLEVIS .38 1

PRINTED IN USA

20

907204/DP0200



SL3725/3825 - TRACTION T-BAR

Before SN7392 - SL3725
Before SN10903 - SL3825

PRINTED IN USA

21

907204/DP0200



SL3725/3825 - TRACTION T-BAR

Ref. Part
No. No. Description Quantity
1 054202 JOINT/BALL 4
650552 NUT/HEX 3/8 (L, P) 4
2 129376, BEARING/PIVOT 2
128316, BUSHING 2
3 056937 WASHER AR
4 058999 ROD END/LEFT HAND FEMALE THREAD 2
650850 SCREWI/CAP 1/2 X 2-3/4 (P, NILN) 2
5 060505 BEARING/ROLLER 2
6 061826 NUT/HEX 1/2 LEFT HAND 2
7 063718 SPACER 2
650733 SCREW/CAP 5/16 X 2-1/2 (NILN) 2
8 064371 SPACER 4
9 058998, ROD END/RIGHT HAND FEMALE THREAD 2
064372, ROD END/RIGHT HAND FEMALE THREAD 2
650858 SCREW/CAP 1/2 X 1-1/2 2
10 065057 BEARING/NEEDLE 2
11 072502 STOP/PUMP ARM 2
067847 NUT/LOCK NYLON INSERT 3/8 2
12 072919 ROD/PUMP CONTROL RIGHT 1
653019 NUT/HEX 1/2 1
13 059006 ROD/PUMP CONTROL LEFT 1
653019 NUT/HEX 1/2 1
14 074093 BOOT/CONTROL LEVER 1
15 079003 WASHER/FLAT 17/32 2
16 087774 ISOLATOR 2
17 096265 SLEEVE 4
18 096266 ROD/TAKEUP 2
650552 NUT/HEX 3/8 2
653039 NUT/JAM 3/8 8
19 B11296y, WASHER/FLAT 11/32 2
114047 | WASHER 2
20 114665 SPRING/COMPRESSION 2
13E294 SPRING/COMPRESSION 2
21 123314, ARM/PUMP ASSEMBLY 2
650493 SCREW/CAP 3/8 X 2-3/4 (NILN) 2
121188¢ ARM/PUMP ASSEMBLY 2
650493 SCREW/CAP 3/8 X2-3/4 (NILN) 2
22 121972 HANDLE/CONTROL 1
040775 PIN/ROLL 1
23 121992 BRACKET/TRUNNION 1
650486 SCREWI/CAP 5/16 X 3/4 (L, P) 3
24 122027 BRACKET/TRUNNION 1
650486 SCREWI/CAP 5/16 X 3/4 (L, P) 3
25 122095 SHOCK 1
26 087974y, JOURNAL/PIVOT 2
122805 | BUSHING/PIVOT 2
27 122806 PLATE/ADAPTER 1
650486 SCREW/CAP 5/16 X 3/4 (NILN) 2
28 131701, BRACKET/SPRING 2
122807 ; BRACKET/SPRING 2
29 123843 PIVOT/PUMP ASSEMBLY 1
075288 PIN/ROLL 1
30 123329 BRACKET/PUMP ARM STOP 1
650687 BOLT/CARRIAGE 5/16 X 3/4 (P, NILN) 2
31 123896 TRUNNION 1
570019 ZERK/GREASE 1

a) SN6060 and Later -SL3725 & SN8154 and Later -SL3825.
b) Before SN6060-SL3725 & SN8154-SL.3825.

c) SN6018 and Later -SL3725 & SN8041 and Later -SL3825.
d) Before SN6018-SL3725 & SN8041-SL3825.

e) SN6060 and Later -SL3725 & SN8135 and Later -SL3825.
f ) Before SN6060-SL3725 & SN8135-SL3825.

g) SN6126 and Later -SL3725 & SN8284 and Later -SL3825.
h) SN7392 and later - SL3725. SN10903 and later - SL3825.
j ) Before SN7392 - SL3725. Before SN10903 - SL3825.

PRINTED IN USA 22

907204/DP0200



SL3725/3825 - PARKING BRAKE

BEFORE SN7001 - SL3725
BEFORE SN9901 - SL3825

Vs

Replaced By Item 13

907204/DP0200 23 PRINTED IN USA



SL3725/3825 - PARKING BRAKE

BEFORE SN7001 - SL3725
BEFORE SN9901 - SL3825

Ref. Part

No. No. Description Quantity

1 068216, GROMMET 2

2 072185 LEVER/BRAKE 1

650692 SCREW/CAP 5/16 X 1-3/4 (L) 2

3 072187, BRAKE/CALIPER 2

4 072299 PIN/CLEVIS 2

650553 PIN/COTTER 2

5 072309 CABLE/BRAKE 2

6 078982 DISC/BRAKE 2

650835 SCREW/CAP 1/4 X 1 (L) 6

7 079158 PIN/DRIVE 6

097005 HUB/BRAKE 2

651284 SCREW/SOCKET HEAD SET 1/4 X 1 2

9 113909, LINK/COUPLER 2

650492 SCREW/CAP 3/8 X 2-1/2 (P, NILN) 2

10 113912 LINK/CALIPER 2

650835 SCREWI/CAP 1/4 X 1 (NILN) 4

11 121081 MOUNT/BRAKE 2

650486 SCREW/CAP 5/16 X 3/4 (L) 8

12 121787, BUSHING/NYLON 2

13 128701 LINK/COUPLER 2

650535 SCREW/CAP 3/8 X 2-1/4 2

a) Early units only.
b) For brake pad replacement, order kit 073693.
c) Replaced by item 13.

PRINTED IN USA

24

907204/DP0200



SL3725/3825 - LIFT ARM & GEHL QUICK-TACH™ SYSTEM

Before SN7110 - SL3725
Before SN10329 - SL3825 ,

17
v

<@

Before SN6753 - SL3725
Before SN9386 - SL3825

907204/DP0200 25 PRINTED IN USA



SL3725/3825 - LIFT ARM & GEHL QUICK-TACH™ SYSTEM

Ref. Part

No. No. Description Quantity

1 H8049 SPRING 2

2 067888 GROMMET 1

3 072530 BUSHING/LOAD ARM 8

4 113731 BUSHING/SPRING 2

5 124017, PIN/ATTACH 2

650492 SCREW/CAP 3/8 X 2-1/2 (NILN) 2

114186, PIN/ATTACH 2

650492 SCREW/CAP 3/8 X 2-1/2 (NILN) 2

6 132256, ARMILIFT 1

570005 ZERK/GREASE 2

127267.4; ARMILIFT 1

570005 ZERK/GREASE 2

1150954 ARMILIFT 1

57000: ZERK/GREASE 2

7 115116, ARM/SAFETY 1

8 115119 PIN/PIVOT 2

650784 SCREW/CAP 5/16 X 2-3/4 (NILN) 2

9 129565 QUICK-TACH™ ATTACHMENT 1

10 128368 HANDLE 1

650594 SCREW/CAP 1/2 X 3-1/4 (NILN) 1

11 121707, LINK/PIN LATCH 2

067847 NUT/LOCK NYLON INSERT 3/8 2

121677; LINK/PIN LATCH 2

067847 NUT/LOCK NYLON INSERT 3/8 2

12 122633, CRIMP SLEEVE 2

13 122634, WIRE 1

14 123334, PIN/ATTACHING 2

650492 SCREW/CAP 3/8 X 2-1/2 (2P, NILN) 2

121282 PIN/ATTACHING 2

650492 SCREW/CAP 3/8 X 2-1/2 (2P, NILN) 2

15 13E24 PIN/ROLL 2

16 301225 PIN 1

17 9H240; SCREW/CAP 1/2 X 1 TAPPED (L) 2

570014 ZERK/GREASE 2

18 128588, CAP/GREASE 2

570002 ZERK/GREASE 2

19 130118y ARM/SAFETY 1

20 089079y PIN/KLIK 1

21 074860y STEM/RUBBER 1

22 087854 PAD/ARM BRACE 1

a) SN6141 and later - SL3725. SN8322 and later - SL3825.
b) Before SN6141 - SL3725. Before SN8322 - SL.3825.

c) SN6140 and later - SL3725. SN8521 and later - SL3825.
d) Before SN6140 - SL3725. Before SN8521 - SL3825.

e) SN6072 and later - SL3725. SN8206 and later - SL3825.
f ) Before SN6072 - SL3725. Before SN8206 - SL3825.

g) Comes with Items 3 and 4.

h) SN6753 and later - SL3725. SN9386 and later - SL3825.
i) Before SN6753 - SL3725. Before SN9386 - SL3825.

k) SN7110 and later - SL3725. SN10329 and later - SL3825.
1) Before SN7110 - SL3725. Before SN10329 - SL3825.

PRINTED IN USA

26

907204/DP0200



SL3725/3825 - ROPS, SEAT & ENGINE COVER

8

Before SN7001 - SL3725 PN
Before SN9901 - SL3825

2B\ 24

6\

Before SN6806 - SL3725
Before SN9649 - SL3825

/’21

907204/DP0200 27 PRINTED IN USA



SL3725/3825 - ROPS, SEAT & ENGINE COVER

Ref. Part Quantity

No. No. Description SL3725 SL3825 SL3825SX

1 122484, SPRING/GAS 1 1 1

2 057557 WASHER 6 6 6

650644 SCREWI/CAP 1/2 X 3 (NILN) 2 2 2

3 064543 MOUNTING/ISOLATION 2 2 2

4 067750 NUT/SPEED 3 3 3

5 071325 SPRING/TORSION 1 1 1

6 073489 PIN/COTTERLESS HITCH 1 1 1

7 074860 STEM/RUBBER 2 2 2

8 078580, POUCH/MANUAL 1 1 1

9 078581y RIVET/BLIND 4 4 4

10 086976 COVER 1 1 -

650486 SCREWI/CAP 5/16 X 3/4 (L, N) 2 2 -

11 087896 WINDOW/CAB REAR - - 1

12 087897 WEATHERSTRIP/WINDOW SIDE - - 1

13 089009 SPRING/GAS 2 2 2

14 089010 STUD/BALL 4 4 4

653007 NUT/HEX 5/16 (L, P) 4 4 4

15 089012 CLIP/SPRING 4 4 4

16 114637 LINK/LIMIT ASSEMBLY 1 1 1

650850 SCREWI/CAP 1/2 X 2-3/4 (P, NILN) 1 1 1

17 121158 ROPS 1 1 1

650499 SCREWI/CAP 5/8 X 5-1/2 (NILN) 2 2 2

18 121412 BELT/SEAT 1 1 1

650495 SCREWI/CAP 1/2 X 1-1/4 (P, NILN) 2 2 2

19 121864 PIVOT/ENGINE COVER 2 2 2

650486 SCREWI/CAP 5/16 X 3/4 (NILN) 3 3 3

20 135621 FILLER/ROPS LEFT 1 1 1

651307 SCREW/CROSS RECESS ROUND HEAD 1/4 X 1/2 3 3 3

121946y, FILLER/ROPS LEFT 1 1 1

651307 SCREW/CROSS RECESS ROUND HEAD 1/4 X 1/2 3 3 3

21 130084, SEAT 1 1 1

650486 SCREWICAP 5/16 X 3/4 (L, 2P) 4 4 4

122398¢ SEAT 1 1 1

650486 SCREWICAP 5/16 X 3/4 (L, 2P) 4 4 4

123679 SEAT/SUSPENSION (OPTIONAL) 1 1 1

22 122442 COVER/ENGINE 1 1 1

650393 SCREWICAP 5/16 X 3/4 4 4 4

23 1226334 SLEEVE/CRIMP 2 2 2

24 1226354 WIRE 1 1 1

650487 SCREWI/CAP 5/16 X 1 (2P,NILN) 1 1 1

25 122828 SLEEVE 1 1 1

26 127352 BRACKET/COVER 1 1 1

650687 BOLT/CARRIAGE 5/16 X 3/4 (NILN) 2 2 2

27 129361, CASE/OPERATOR’S MANUAL 1 1 1

650771 BOLT/CARRIAGE 1/4 X 1/2 (NILN) 4 4 4

28 122485, STUD/BALL 2 2 2

a) SN7001and later - SL3725. SN9901 and later - SL3825.
b) Before SN7001 - SL3725. Before SN9901 - SL3825.

c) SN6806 and later - SL3725. SN9649 and later - SL3825.
d) Before SN6806 - SL3725. Before SN9649 - SL3825.

e) SN7351 and later - SL3725. SN10486 and later - SL3825.
f ) Before SN7351 - SL3725. Before SN10486 - SL3825.

g) SN8117 and later - SL3725. SN13221 and later - SL3825.
h ') Before SN8117 - SL3725. Before SN13221 - SL3823.

PRINTED IN USA

28

907204/DP0200



SL3725/3825 - SOUND DEADENING

4\

[©)
3
5\
1\

S

Optional for the SL3725 & SL3825

Ref. Part Quantity
No. No. Description SL3825SX
1 122534y, FOAM/SEAT REAR 1
2 122535y, FOAM/SEAT PAN 1
3 122539y, FOAM/CORNER LEFT 1
4 122540, FOAM/CORNER RIGHT 1
5 122541, FOAM/SEAT BACK 1
6 122720 FOAM/ROOF 1
7 B11296y, WASHER/FLAT 11/32 4
8 129476, PAD/CEILING 1
9 654006, WASHER/FLAT 3/8 6
10 129583, SUPPORT 1
11 129477, PAD/SEATBACK 1

a) SN9901 and later.
b) Before SN9901.

907204/DP0200

29

PRINTED IN USA



SL3725/3825 - SOUND DEADENING

Deluxe Options

Ref. Part Quantity
No. No. Description Deluxe Options
1 123394 FOAM/ENGINE COVER 1
650573 BOLT/CARRIAGE 5/16 X 1 4
064260 NUT/LOCK NYLON INSERT 5/16 4
B11296 WASHER/FLAT 11/32 4
2 120476 PAD/CEILING 1
651168 SCREWI/CAP SELF-TAPPING 3/8 X 3/4 6
3 129583 SUPPORT 1
651168 SCREWI/CAP SELF-TAPPING 3/8 X 3/4 2
4 129480 PAD/ROPS TRIANGLE 2
5 120477 PAD/SEATBACK 1
6 129545 WINDOW/SIDE 2
067888 GROMMET 4
129546 BUSHING 4
7 123813 FOAM/SIDE RIGHT 1
8 120479 PAD/ROPS BOTTOM 1
9 129575 VISOR/EXTENSION 1
650573 BOLT/CARRIAGE 5/16 X 1 2
070648 LOCK/WHIZ 2
10 654006 WASHER/FLAT 3/8 6
11 120478 PAD/ROPS BACK 1
12 129608 CLIP/WINDOW 2
650748 BOLT/CARRIAGE 1/4 X 5/8 3
650771 BOLT/CARRIAGE 1/4 X1/2 1
654002 WASHER/FLAT 1/4 2
071401 NUT/LOCK NYLON INSERT 1/4 8
13 120459 FOAM/FILLER 2

PRINTED IN USA 30 907204/DP0200



SL3725 - GASOLINE ENGINE

23
Ref. Part Quantity
No. No. Description SL3725
1 055021 CLAMP/HOSE 1
650487 SCREW/CAP 5/16 X 1 (P, NILN) 1
2 055648 TIE/WIRE AR
3 062023 CLAMP/HOSE M5 2
4 072193 COUPLING/DRIVE 1
651023 SCREWI/CAP 3/8 X 2 3
132707 WASHER/HARD 3/8 3
5 072415 FLANGE/COUPLER ASSEMBLY 1
651023 SCREWI/CAP 3/8 X 2 3
132707 WASHER/HARD 3/8 3
6 072601 HOSE 1
7 075782 SHIELD/PULLEY 1
072916 SCREW/CAP 1/4 X 3/4 2
8 080556 CAP 1
9 080587 ELBOW/90° MALE 1

907204/DP0200

31

PRINTED IN USA



SL3725/3825 -

Ref. Part Quantity
No. No. Description 3725
10 083715 FILTER/OIL 1
11 132430 ELEMENT/FUEL FILTER 1
12 134192, ENGINE/FORD® GASOLINE 1.3LITER (VSG 413) 1
095423, ENGINE/FORD GASOLINE 1.1LITER (VSG 411) 1
13 095653 DISC/FLYWHEEL DRIVE ASSEMBLY 1
656001 SCREW/CAP 1-1/4 X 20 6
656110 WASHER/LOCK M8 6
656111 WASHER/FLAT M8 6
14 095760 BRACKET/ALTERNATOR SUPPORT ASSEMBLY 1
656007 SCREW/CAP 1-1/2 X 25 2
656103 WASHER/LOCK M10 6
15 129276 ALTERNATOR/ASSEMBLY 1
16 096678 GOVERNOR/VARIABLE SPEED 1
17 096679 BELT/GOVERNOR DRIVE 1
18 096681}, CARBURETOR 1
19 096682 BELT/ALTERNATOR DRIVE 1
20 129275 STARTER/12 VOLT 1
656150 SCREW/CAP SOCKET HEAD M10 X 110MM 2
656103 WASHER/LOCK M10 2
656045 SCREW/CAP SOCKET HEAD M10 X 30MM 1
656103 WASHER/LOCK M10 1
656048 NUT/HEX M8 1
21 114128 MOUNT/LEFT FRONT 1
656160 SCREW/CAP M14 X 25MM 4
656138 WASHER/LOCK M14 4
22 114129 MOUNT/RIGHT FRONT 1
656160 SCREW/CAP M14 X 25MM 4
656138 WASHER/LOCK M14 4
23 114413 MOUNT/ENGINE 4
650486 SCREW/CAP 5/16 X 3/4 (NILN) 8
24 114532 SPACER 1
650850 SCREW/CAP 1/2 X 2-3/4 (NILN) 1
25 114537 MOUNT/REAR 1
656007 SCREW/CAP M10 X 25MM 2
656103 WASHER/LOCK M10 2
26 114648 SEPARATOR/FUEL VAPOR 1
27 114651 HOSE/VACUUM 2
28 129950 SUPPORT/PUMP 1
651292 SCREW/CAP 3/8 X 3/4 2
650533 SCREW/CAP 3/8 X 1-1/2 (NILN) 2
29 122623 HOUSING/FLYWHEEL 1
650533 SCREW/CAP 3/8 X 1-1/2 (L) 3
650579 SCREW/CAP 3/8 X 1-3/4 (L) 1
656008 SCREW/CAP M10 X 30MM 2
656103 WASHER/LOCK M10 2
30 126753 BRACKET/TANK 1
650486 SCREW/CAP 5/16 X 3/4 (NILN) 2
31 122892 WASHER 4
650535 SCREW/CAP 3/8 X 2-1/4 (2P, NILN) 4
32 127664 TUBE/DIPSTICK 1
656149 SCREW/CAP M6 X 16MM 1
656114 WASHER/LOCK M6 (3/16 FLAT WASHER) 1
33 1276654 DIPSTICK 1

a) Includes items 10, 11, 15 & 20.

b) For repair, order Carburetor Repair Kit 096683.

c) For engine service parts not shown, refer to Ford VSG Parts Book.
d) SN6379 and later. For earlier units order Dipstick Kit 127841.

e) For replacement, order part 134192.

PRINTED IN USA

32

907204/DP0200



SL3825 - DIESEL ENGINE

Before SN8311

Ref. Part Quanti
No. No. Description SL3825 SL3825SX
1 062023 CLAMP/HOSE M5 6 6
2 081841y HOSE/FUEL 2 2
3 088912 WASHER 8 8
650535 SCREWI/CAP 3/8 X 2-1/4 (NILN) 4 4
4 114023, FILTER/FUEL (INCLUDES ITEMS 6-10) 1 1
650486 SCREWI/CAP 5/16 X 3/4 (NILN) 2 2
5 114413 MOUNT/ENGINE 4 4
650486 SCREWI/CAP 5/16 X 3/4 (NILN) 2 2
6 114868, ELEMENT/FUEL FILTER 1 1
7 114869, KIT/ELEMENT SEAL 1 1
8 114870, PLUG/DRAIN 1 1
9 114871, GLASS/BOWL 1 1
10 114872, BASE/ELEMENT 1 1
11 114874, OLIVE (BRASS) 2 2
12 115385, HOSE/FUEL 2 2
13 115388 HOSE/FUEL 1 1
14 121099a ENGINE/DIESEL-KUBOTA® (V1305-B) (INCLUDES ITEMS 19, 20, 24, 25) 1 1
123413 DRAIN VALVE 1 1
15 121393 MOUNT/RIGHT FRONT 1 1
656083 SCREW/CAP M10 X 25MM 4 4
656103 WASHER/LOCK M10 4 4
16 121394 MOUNT/LEFT FRONT 1 1
656083 SCREWI/CAP M10 X 25MM 4 4
656103 WASHER/LOCK M10 4 4
17 121395 MOUNT/RIGHT REAR 1 1

907204/DP0200

PRINTED IN USA




SL3725/3825 -

Ref. Part Quantity
No. No. Description SL3825 SL3825SX
656083 SCREWI/CAP M10 X 25MM 4 4
656103 WASHER/LOCK M10 4 4
18 121396 MOUNT/LEFT REAR 1 1
656083 SCREWI/CAP M10 X 25MM 4 4
656103 WASHER/LOCK M10 4 4
19 121433 FILTER/SPIN-ON OIL 1 1
20 121435 BELT/FAN 1 1
21 121469 HOUSING/FLYWHEEL 1 1
656002 SCREWI/CAP 1-1/4 X 35 1 1
656178 SCREW/CAP M8 X 120MM 3 3
656105 SCREW/CAP M8 X 25MM 3 3
656110 WASHER/LOCK M8 7 7
22 121588, BRACKET/FILTER 1 1
650490 SCREWICAP 3/8 X 1 (P,L) 2 2
23 129949 SUPPORT/PUMP 1 1
651292 SCREWI/CAP 3/8 X 3/4 (L) 2 2
656180 SCREWI/CAP M8 X 130MM 2 2
656110 WASHER/LOCK M8 2 2
24 121959 STARTER 1 1
25 121960 ALTERNATOR (INCLUDES REGULATOR) 1 1
26 122082 HUB/COUPLING 1 1
656045 SCREW/CAP SOCKET HEAD M10 X 30MM 4 4
27 122120 COUPLING/FLEXIBLE 1 1
656045 SCREW/CAP SOCKET HEAD M10 X 30MM 4 4
28 122892 WASHER 4 4
29 122905, NUT/COMPRESSION 2 2
30 123827, FILTER/SEPARATOR ASSEMBLY 1 1
650486 SCREWI/CAP 5/16 X 3/4 (NILN) 2 2
31 123828y, ELEMENT/FILTER 1
32 123829y ELBOW/90° 1 1
33 123894y, BRACKET/FILTER 1 1
650490 SCREWI/CAP 3/8 X 1 (P,L) 2 2

a) For engine service parts not shown, refer to the Kubota V1305-B Parts Book.
b) SN8311 and later.

c) Before SN8311.

PRINTED IN USA

34

907204/DP0200



SL3725 - AIR CLEANER, MUFFLER & RADIATOR

D

AN

o

/

29
14~ 23—
o717
14X /343
o \@

S

907204/DP0200 35 PRINTED IN USA



SL3725 - AIR CLEANER, MUFFLER & RADIATOR

Ref. Part Quantity
No. No. Description SL3725

1 055017 ELEMENT/AIR CLEANER 1
2 058615 CLAMP/INSULATED HOSE 1
3 061166 CLAMP/HOSE NO 36 1
4 061946 CLAMP/HOSE NO 24 6
5 062019 U-CLAMP 1
6 134140, RADIATOR (INCLUDES ITEM 7) 1
067683y, RADIATOR (INCLUDES ITEM 7) 1
7 067684 CAP/RADIATOR PRESSURE 1
8 067685 DRAIN/COCK 1
9 067953 NIPPLE/AIR CLEANER HOSE 1
10 067955 NUT/PUSH-ON 1
11 072593 HOSE/ASSEMBLY (RADIATOR DRAIN) 1
12 073486 U-CLAMP 1
13 074661 STRAP 1
650545 SCREWI/CAP 5/16 X 1-1/4 (2P,L,N) 2
14 075665 CLAMP/HOSE U8 2
15 078936 NUT/ASSEMBLY 1
16 080579 HOSE/UPPER RADIATOR 1
17 080969 HOSE/BREATHER 1
18 087850 CLAMP/HOSE NO 40 1
19 092026 MUFFLER/EXHAUST 1
20 095565 HOSE/RADIATOR 1
21 095618 TUBE/WATER 1
22 095619 CLAMP/HOSE 2
072916 SCREWI/CAP 1/4 X 3/4 (2P, NILN) 1
23 096231 CLEANER/AIR ASSEMBLED (INCLUDES ITEMS 1, 15, 24, 25, 31) 1
24 096233 CUP/ASSEMBLY 1
25 096234 BAFFLE/ASSEMBLY 1
26 074659 BRACKET/MUFFLER 1
650545 SCREWI/CAP 5/16 X 1-1/4 (L,2P,N) 2
27 114496 ANGLE/SUPPORT 2
650490 SCREWI/CAP 3/8 X 1 (NILN) 4
28 114499 SHROUD 1
650487 SCREWI/CAP 5/16 X 1 (P, NILN) 4
29 114699 MOUNT/LEFT RADIATOR 1
650491 SCREWI/CAP 3/8 X 1-1/4 (2P, NILN) 2
30 114700 MOUNT/RIGHT RADIATOR 1
650491 SCREWI/CAP 3/8 X 1-1/4 (2P, NILN) 2
31 115034 CLAMP/ASSEMBLY 1
32 121275 CLAMP/T-BOLT 2
33 135225, SEAL/SHROUD 2
122348y, SEAL/SHROUD 2
34 122897 HOSE/AIR CLEANER 1
35 122951 PIPE/EXHAUST 1
36 122952 TUBE/EXHAUST 1
37 122968 BRACKET/MUFFLER 1
656001 SCREWI/CAP 1-1/4 X 20 1
656110 WASHER/LOCK M8 1
654004 WASHER/FLAT 5/16 1
38 135224, SHROUD/BOTTOM 1
650542 SCREWI/CAP 1/4 X 1/2 (NILN) 4
123000 SHROUD/BOTTOM 1
650542 SCREWI/CAP 1/4 X 1/2 (NILN) 4
39 123001 SHROUD/RIGHT 1
650487 SCREWI/CAP 5/16 X 1 (P,NILN) 2
40 123002 SHROUD/LEFT 1
650487 SCREWI/CAP 5/16 X 1 (P,NILN) 2
41 134200, SHROUD/TOP 1
650542 SCREWI/CAP 1/4 X 1/2 (NILN) 4
123003, SHROUD/TOP 1
650542 SCREWI/CAP 1/4 X 1/2 (NILN) 4
42 123807 HOSE/RADIATOR 1
43 580049 UNION/90° ADAPTER 1
44 134502 HOSE/OVERFLOW 1

a) SN7835 and later.
b) Before SN7835.

PRINTED IN USA 36 907204/DP0200



SL3825 - AIR CLEANER, MUFFLER & RADIATOR

907204/DP0200 37 PRINTED IN USA



SL3825 - AIR CLEANER, MUFFLER & RADIATOR

Ref. Part Quantity
No. No. Description SL3825 SL3825SX
1 055017 ELEMENT/AIR CLEANER 1 -
2 055335 CLAMP/HOSE NO 16 2 2
3 061166 CLAMP/HOSE NO 36 2 2
4 061946 CLAMP/HOSE NO 24 2 2
5 062019 U-CLAMP 2 2
6 067685 DRAIN/COCK 1 1
7 076147 CLAMP/HOSE 1 1
656105 SCREWI/CAP M8 X 25MM (5/16 L) 1 1
8 078922 MOUNT/ELASTOMER 4 4
650499 SCREWI/CAP 5/8 X 5-1/2 (P, NILN) 4 4
9 078936 NUT/ASSEMBLY AIR CLEANER 1 2
10 092397 FILTER/ELEMENT AIR (DUAL ELEMENT STYLE) - 1
11 092398 FILTER/AIR SAFETY ELEMENT(DUAL ELEMENT STYLE) - 1
12 096231 CLEANER/AIR ASSY (SINGLE ELEMENT STYLE) (INCLUDES ITEMS 1,9, 13, 14, 19) 1 -
13 096233 CUP/ASSEMBLY (SINGLE ELEMENT STYLE) 1 1
14 096234 BAFFLE/ASSEMBLY (SINGLE ELEMENT STYLE) 1 -
15 096511 SPACER 2 2
650491 SCREWI/CAP 3/8 X 1-1/4 (P,NILN) 2 2
16 096514 BRACKET/PIVOT 1 1
653018 NUT/HEX 1/2 (L) 2 2
17 114220 VALVE/VACUATOR (DUAL ELEMENT STYLE) - 1
18 115030 CUP/ASSEMBLY (DUAL ELEMENT STYLE) - 1
19 115034 CLAMP/ASSEMBLY AIR CLEANER 1 1
20 115382 CLEANER/AIR (DUAL ELEMENT STYLE) (INCLUDES ITEMS 9-11, 17-19) - 1
21 121175 CLAMP/T-BOLT 2 2
22 121280 HOSE/UPPER RADIATOR 1 1
23 121283 HOSE/LOWER RADIATOR 1 1
24 121284 HOSE/AIR CLEANER 1 1
25 121413 MOUNT/RIGHT RADIATOR 1 1
650786 BOLT/CARRIAGE 3/8 X 1-1/4 (P,NILN) 2 2
26 121414 MOUNT/LEFT RADIATOR 1 1
650786 BOLT/CARRIAGE 3/8 X 1-1/4 (P,NILN) 2 2
27 121426 ARMILINK 4 4
650484 SCREWI/CAP 5/16 X 1/2 (P) 2 2
071701 NUT/LOCK 5/16 (P) 2 2
28 121450 RADIATOR (INCLUDES 42) 1 1
29 121614 HANDLE 2 2
30 121651 COOLER/OIL 3 ROW 1 1
31 121803 SUPPORT/RIGHT RADIATOR 1 1
650490 SCREWI/CAP 3/8 X 1 (NILN) 2 2
32 121804 SUPPORT/LEFT RADIATOR 1 1
650490 SCREWI/CAP 3/8 X 1 (NILN) 2 2
33 121943 SHROUD/FAN 4 4
650835 SCREWI/CAP 1/4 X 1 (2P,NILN) 4 4
34 123989 MUFFLER 1 1
650533 SCREWI/CAP 3/8 X 1-1/2 (2P,NILN) 4 4
35 122093 PIPE/EXHAUST 4 4
656105 SCREWI/CAP M8 X 25MM 4 4
656110 WASHER/LOCK M8 4 4
36 123990 SUPPORT/MUFFLER 1 1
37 127253, TUBE/EXHAUST 1 1
650533 SCREWI/CAP 3/8 X 1-1/2 1 1
067847 NUT/LOCK NYLON INSERT 3/8 1 1
654006 WASHER/FLAT 3/8 2 2
38 122198 TANK/RECOVERY 1 1
129297 CAP 1 1
650486 SCREWI/CAP 5/16 X 3/4 (NILN) 4 4
39 122203 HOSE 2 2
40 123240b BRACKET/TANK 1 1
650486 SCREWI/CAP 5/16 X 3/4 (NILN) 4 4
41 122650c BRACKET/TANK 1 1
650486 SCREWI/CAP 5/16 X 3/4 (NILN) 4 4
42 123251 CAP/RADIATOR 1 1

a) Before SN8568 order Muffler Kit 127266.
b) Used on later units.
c) Used on early units.

PRINTED IN USA 38 907204/DP0200



SL3725/3825 - WIRING & ELECTRICAL COMPONENTS

SN8117 AND LATER - SL3725
SN13221 AND LATER - SL3825

S} ~ To H draulic 6
5 Re rv0|r
15
s ,/’ 14~ 1 A\ C@
& 5

907204/DP0200 PRINTED IN USA



SL3725/3825 - WIRING & ELECTRICAL COMPONENTS

SN8117 AND LATER - SL3725
SN13221 AND LATER - SL3825

Ref. Part Quantity

No. No. Description SL3725 SL3825 SL3825SX

1 048967 CLAMP/HOSE (3/4 ID WITH 3/8 X 7/16 SLOT) 1 1 1

650687 BOLT/CARRIAGE 5/16 X 3/4 (NILN) 1 1 -

2 054985 CABLE/SOLENOID 1 1 1

3 055648 TIE/WIRE 7 7 7

4 058615 CLAMP/INSULATED (1/2 ID WITH 3/8 HOLE) 2 2 2

5 058805 CLAMP (1-1/8 ID WITH 3/8 HOLE) 7 7 7

651168 SCREW/CAP SELF-TAPPING 3/8 X 3/4 2 2 2

6 131018 HARNESS/SEAT SWITCH 1 1 1

7 072389 SENDER/WATER TEMP 1 - -

121442 SENDER/WATER TEMP - 1 1

8 REF, BATTERY/WET CELL, 12 VOLT, GROUP 24, 675 CCA - 1 1

REF, BATTERY/WET CELL, 12 VOLT, GROUP 45, 375 CCA 1 - -

9 135241 SWITCH/BRAKE 1 1 1

10 073687 GROMMET - - 3

096795 PLUG/PLASTIC 2 2 -

1 054984 CABLE/GROUND 1 - -

075028 CABLE/BATTERY (NEGATIVE) 20-1/2 LONG - 1 1

656083 SCREW/CAP M10 X 25MM 1 1 1

656103 WASHER/LOCK M10 (3/8P) 1 1 1

12 077683 ANGLE/BATTERY HOLDDOWN 1 1 1

13 077685 ROD/BATTERY HOLDDOWN 1 1 1

064260 NUT/LOCK NYLON INSERT 5/16 1 1 1

14 079247 CABLE/BATTERY (POSITIVE) 39-1/2 LONG 1 1 1

15 081433 COVER/TERMINAL 1 1 1

16 089071 CLAMP/HALF INSULATED (3/4 ID WITH 3/8 HOLE) 1 1 1

650510 SCREW/CAP THREAD CUT 5/16 X 1/2 1 1 1

17 096252 SWITCH/FILTER RESTRICTION - - 1

18 124089 GROMMET 1 1 1

19 115384 HOLDDOWN/BATTERY 1 1 1

064260 NUT/LOCK NYLON INSERT 5/16 1 1 1

20 121587 ACTUATOR/RESTRAINT BAR SWITCH 1 1 1

651212 SCREW/ROUND HEAD MACHINE #5-40 X 1/2 (N) 2 2 2

21 127446 SOLENOID 1 2 2

22 129671 SWITCH/OVERTEMP - - 2

23 122847 BRACKET/LIGHT - - 2

650687 BOLT/CARRIAGE 5/16 X 3/4 - - 2

070648 NUT/FLANGE 5/16 - - 2

24 127963 SWITCH/RESTRAINT BAR 1 1 1

651212  SCREW/ROUND HEAD MACHINE #5-40 X 1/2 (N) 2 2 2

25 122011 LIGHT/WORK - - 3

122488 BULB - - 3

122489 LENS - - 3

26 135664 HARNESS/ENGINE - 1 1

135660 HARNESS/ENGINE 1 - -

27 130354 SWITCH/ASSEMBLY 1 1 1

28 135622 HARNESS/BRAKE SWITCH WITH LIGHTS - - 1

a) Not available as a service part. Purchase locally.

PRINTED IN USA 40 907204/EP1000



SL3725/3825 - WIRING & ELECTRICAL COMPONENTS

SN7351 THRU SN8817 - SL3725
SN10701 THRU SN13221 - SL3825

Sl

26

oSS
5 7

To Hydrauli¢

2

6

NN

A

3

907204/DP0200 a4 PRINTED IN USA



SL3725/3825 - WIRING & ELECTRICAL COMPONENTS

SN7351 THRU SN8817 - SL3725
SN10701 THRU SN13221 - SL3825

Ref. Part Quantity

No. No. Description SL3725 SL3825 SL3825SX

1 048967 CLAMP/HOSE (3/4 ID WITH 3/8 X 7/16 SLOT) 1 1 1

650687 BOLT/CARRIAGE 5/16 X 3/4 (NILN) 1 1 -

2 054985 CABLE/SOLENOID 1 1 1

3 055648 TIE/WIRE 7 7 7

4 058615 CLAMP/INSULATED (1/2 ID WITH 3/8 HOLE) 2 2 2

5 058805 CLAMP (1-1/8 ID WITH 3/8 HOLE) 7 7 7

651168 SCREW/CAP SELF-TAPPING 3/8 X 3/4 2 2 2

6 131018 HARNESS/SEAT SWITCH 1 1 1

7 072389 SENDER/WATER TEMP 1 - -

121442 SENDER/WATER TEMP - 1 1

8 REF, BATTERY/WET CELL, 12 VOLT, GROUP 24, 675 CCA - 1 1

REF, BATTERY/WET CELL, 12 VOLT, GROUP 45, 375 CCA 1 - -

9 129540 SWITCH/BRAKE (INCLUDES ITEM 12) 1 1 1

10 073687 GROMMET - - 3

096795 PLUG/PLASTIC 2 2 -

11 054984 CABLE/GROUND 1 - -

075028 CABLE/BATTERY (NEGATIVE) 20-1/2 LONG - 1 1

656083 SCREWI/CAP M10 X 25MM 1 1 1

656103 WASHER/LOCK M10 (3/8P) 1 1 1

12 130106 KNOB/SWITCH 1 1 1

13 077683 ANGLE/BATTERY HOLDDOWN 1 1 1

14 077685 ROD/BATTERY HOLDDOWN 1 1 1

064260 NUT/LOCK NYLON INSERT 5/16 1 1 1

15 079247 CABLE/BATTERY (POSITIVE) 39-1/2 LONG 1 1 1

16 081433 COVER/TERMINAL 1 1 1

17 089071 CLAMP/HALF INSULATED (3/4 ID WITH 3/8 HOLE) 1 1 1

650510 SCREW/CAP THREAD CUT 5/16 X 1/2 1 1 1

18 096252 SWITCH/FILTER RESTRICTION - - 1

19 124089 GROMMET 1 1 1

20 115384 HOLDDOWN/BATTERY 1 1 1

064260 NUT/LOCK NYLON INSERT 5/16 1 1 1

21 121587 ACTUATOR/RESTRAINT BAR SWITCH 1 1 1

651212 SCREW/ROUND HEAD MACHINE #5-40 X 1/2 (N) 2 2 2

22 127446 SOLENOID 1 2 2

23 129671 SWITCH/OVERTEMP - - 2

24 122847 BRACKET/LIGHT - - 2

650687 BOLT/CARRIAGE 5/16 X 3/4 - - 2

070648 NUT/FLANGE 5/16 - - 2

25 127963 SWITCH/RESTRAINT BAR 1 1 1

651212  SCREW/ROUND HEAD MACHINE #5-40 X 1/2 (N) 2 2 2

26 122011 LIGHT/WORK - - 3

122488 BULB - - 3

122489 LENS - - 3

27 130096 HARNESS/ENGINE - 1 1

130095 HARNESS/ENGINE 1 - -

28 130354 SWITCH/ASSEMBLY 1 1 1

29 129261 HARNESS/LIGHT - - 1

a) Not available as a service part. Purchase locally.

PRINTED IN USA 42 907204/DP0200



SL3725/3825 - WIRING & ELECTRICAL COMPONENTS

SN6320 THRU SN7351 - SL3725
SN8589 THRU SN10701 - SL3825

19 ’lf@ 30
) [ 26—\ !

26—\

[
|
|
i
i
|
[

‘ h < e
l\s .;’.' 71%
NI

23%

To Engine

34

SN7001 and later - SL3725
SN9901 and later - SL3825

907204/DP0200 43

Before SN10104

PRINTED IN USA



SL3725/3825 - WIRING & ELECTRICAL COMPONENTS

SN6320 THRU SN7351 - SL3725
SN8589 THRU SN10701 - SL3825

Ref. Part Quantity
No. No. Description SL3725 SL3825 SL3825SX
1 048967 CLAMP/HOSE (3/4 ID WITH 3/8 X 7/16 SLOT) 1 1 1
650687 BOLT/CARRIAGE 5/16 X 3/4 (NILN) 1 1 -
2 054985 CABLE/SOLENOID 1 1 1
3 055648 TIE/WIRE 7 4 4
4 058615 CLAMP/INSULATED (1/2 ID WITH 3/8 HOLE) 1 1 -
5 058805 CLAMP (1-1/8 ID WITH 3/8 HOLE) 4 4 4
651168 SCREWI/CAP SELF-TAPPING 3/8 X 3/4 3 3 3
6 067750 NUT/SPEED 6 6 6
7 072389 SENDER/WATER TEMP 1 - -
121442 SENDER/WATER TEMP - 1 1
8 REFp BATTERY/WET CELL, 12 VOLT, GROUP 24, 675 CCA - 1 1
REFp BATTERY/WET CELL, 12 VOLT, GROUP 45, 375 CCA 1 - -
9 073535 CLAMP/INSULATED (1 ID WITH 1/2 X 5/8 SLOT) 1 1 1
656083 SCREW/CAP M10 X 25MM 1 1 1
656103 WASHER/LOCK M10 (3/8P) 1 1 1
10 073687 GROMMET - - 3
11 054984 CABLE/GROUND 1 - -
075028 CABLE/BATTERY (NEGATIVE) 20-1/2 LONG - 1 1
656083 SCREW/CAP M10 X 25MM 1 1 1
656103 WASHER/LOCK M10 (3/8P) 1 1 1
12 076147 CLAMP/INSULATED (1/2 ID WITH 7/16 X 1/2 SLOT) - - 1
13 077683 ANGLE/BATTERY HOLDDOWN 1 1 1
14 077685 ROD/BATTERY HOLDDOWN 1 1 1
064260 NUT/LOCK NYLON INSERT 5/16 1 1 1
15 079247 CABLE/BATTERY (POSITIVE) 39-1/2 LONG 1 1 1
16 081433 COVER/TERMINAL 1 1 1
17 089071 CLAMP/HALF INSULATED (3/4 ID WITH 3/8 HOLE) 3 3 3
650510 SCREW/CAP THREAD CUT 5/16 X 1/2 3 3 3
18 096252 SWITCH/FILTER RESTRICTION - - 1
19 128010, PANEL/INSTRUMENT (DIESEL) - 1 1
651307 SCREW/CROSS RECESS ROUND HEAD 1/4 X 1/2 6 6
128011, PANEL/INSTRUMENT (GAS) 1 - -
651307 SCREW/CROSS RECESS ROUND HEAD 1/4 X 1/2 6 - -
20 115384 HOLDDOWN/BATTERY 1 1 1
064260 NUT/LOCK NYLON INSERT 5/16 1 1 1
21 121587 ACTUATOR/RESTRAINT BAR SWITCH 1 1 1
651212 SCREW/ROUND HEAD MACHINE #5-40 X 1/2 (N) 2 2 2
22 127446 SOLENOID 1 1 1
23 129671 SWITCH/OVERTEMP - - 2
24 120689 SWITCH/HYDRAULIC PRESSURE - - 1
25 127963 SWITCH/RESTRAINT BAR 1 1 1
651212 SCREW/ROUND HEAD MACHINE #5-40 X 1/2 (N) 2 2 2
26 122011 LIGHT/WORK - - 3
122488 BULB - - 3
122489 LENS - - 3
27 1292624 HARNESS/ENGINE - 1 1
1296254 HARNESS/ENGINE 1 - -
124040, HARNESS/ENGINE - 1 1
124049, HARNESS/ENGINE 1 - -
28 122451 SWITCH/ASSEMBLY (INCLUDES SEAT SWITCH 080868) 1 1 1
29 124070 HARNESS/LIGHT 1
30 122847 BRACKET/LIGHT - - 2
650687 BOLT/CARRIAGE 5/16 X 3/4 - - 2
070648 NUT/FLANGE 5/16 - - 2
31 660047, BUSHING/HEX REDUCER 3/8 X 1/4 - - 1
32 124089 GROMMET 1 1 1
33 129540 SWITCH/BRAKE (INCLUDES ITEM 34) 1 1 1
34 130106 KNOB/SWITCH 1 1 1

a) For breakdown, see pages titled “Instrument Panel.”

b) Not available as a service part. Purchase locally.

c) Before SN10104.

d) SN6814 and later - SL3725; SN9901 and later - SL3825.
e) Before SN6814 - SL3725; Before SN9901 - SL3825.

PRINTED IN USA 44

907204/DP0200



SL3725/3825 - WIRING & ELECTRICAL COMPONENTS

VaRd 25\ i
sy

BEFORE SN6320 - SL3725
BEFORE SN8589 - SL3825

907204/DP0200 45 PRINTED IN USA



SL3725/3825 - WIRING & ELECTRICAL COMPONENTS

BEFORE SN6320 - SL3725
BEFORE SN8589 - SL3825

Ref. Part Quantity
No. No. Description SL3725 SL3825 SL3825SX
1 048967 CLAMP/HOSE (3/4 ID WITH 3/8 X 7/16 SLOT) 1 1 1
650687 BOLT/CARRIAGE 5/16 X 3/4 (NILN) 1 1 1
2 054985 CABLE/SOLENOID 1 1 1
3 055648 TIE/WIRE 10 10 10
4 058615 CLAMP/INSULATED (1/2 ID WITH 3/8 HOLE) 1 1 -
5 058805 CLAMP (1-1/8 ID WITH 3/8 HOLE) 4 4 4
6 067750 NUT/SPEED 6 6 6
7 072389 SENDER/WATER TEMP 1 - -
121442 SENDER/WATER TEMP - 1 1
8 REF, BATTERY/WET CELL, 12 VOLT, GROUP 24, 675 CCA - 1 1
REF, BATTERY/WET CELL, 12 VOLT, GROUP 45, 375 CCA 1 - -
9 073535 CLAMP/INSULATED (1 ID WITH 1/2 X 5/8 SLOT) 1 1 1
656083 SCREWI/CAP M10 X 25MM 1 1 1
656103 WASHER/LOCK M10 (3/8P) 1 1 1
10 073687 GROMMET - - 3
11 075028 CABLE/BATTERY (NEGATIVE) 20-1/2 LONG 1 1 1
656103 WASHER/LOCK M10 (3/8P) 1 1 1
656083 SCREW/CAP M10 X 25MM 1 1 1
656103 WASHER/LOCK M10 (3/8P) 1 1 1
12 076058 RELAY 1 1 1
650548 SCREW/MACHINE #10-24 X 1/2 (L, N) 1 1 1
13 076147 CLAMP/INSULATED (1/2 ID WITH 7/16 X 1/2 SLOT) - - 1
14 077683 ANGLE/BATTERY HOLDDOWN 1 1 1
15 077685 ROD/BATTERY HOLDDOWN 1 1 1
064260 NUT/LOCK NYLON INSERT 5/16 1 1 1
16 079247 CABLE/BATTERY (POSITIVE) 39-1/2 LONG 1 1 1
17 081433 COVER/TERMINAL 1 1 1
18 096252 SWITCH/FILTER RESTRICTION - - 1
19 115358, PANEL/INSTRUMENT (DIESEL) - 1 1
651307 SCREW/CROSS RECESS ROUND HEAD 1/4 X 1/2 - 6 6
122335, PANEL/INSTRUMENT (GAS) 1 - -
651307 SCREW/CROSS RECESS ROUND HEAD 1/4 X 1/2 - 6 6
20 115384 HOLDDOWN/BATTERY 1 1 1
064260 NUT/LOCK NYLON INSERT 5/16 1 1 1
21 121587 ACTUATOR/RESTRAINT BAR SWITCH 1 1 1
651212 SCREW/ROUND HEAD MACHINE #5-40 X 1/2 (N) 2 2 2
22 121635 SOLENOID 1 2 2
23 121681 SWITCH/OVERTEMP - - 2
24 121687, SWITCH/HYDRAULIC PRESSURE - - 1
25 122011 LIGHT/WORK - - 3
122488 BULB - - 3
122489 LENS - - 3
26 122304 HARNESS/ENGINE - 1 1
123049 HARNESS/ENGINE 1 - -
27 122451 SWITCH/ASSEMBLY (INCLUDES SEAT SWITCH 080868) 1 1 1
28 122482 HARNESS/SWITCH 1 1 1
29 122496 CLAMP/INSULATED (1 ID WITH 5/8 HOLE) 1 1 1
30 122481 HARNESS/LIGHT - - 1
31 122847 BRACKET/LIGHT - - 2
650687 BOLT/CARRIAGE 5/16 X 3/4 - - 2
070648 NUT/FLANGE 5/16 - - 2
32 127856 SWITCH 1 1 1
651212 SCREW/ROUND HEAD MACHINE #5-40 X 1/2 (N) 2 2 2
33 127857 WIRE/GROUND 1 1 1
34 660047 BUSHING/HEX REDUCER 3/8 X 1/4 - - 1

a ) Not available as a service part. Purchase locally.
b ) For breakdown, see pages titled “Instrument Panel.”
c ) Before SN8190 also order PN122455 - Tee

PRINTED IN USA

46

907204/DP0200



SL3725/3825 - OPTIONAL ELECTRONICS

From Light
Harness

OPTIONAL HORN

Panel From Main
Harness /5@ Harness
P
‘< /
L Te
.’<\\? /
R 1
o L
N
/ \ (Remove
Instrument  ~__ for Socket) 5\
Panel \\\ @
s e — )
FRONT PN
Left ROPS \\
Filler Panel \\
Ref Part
No. No. Description Quantity
1 127455 WIRE/HORN BUTTON 1
2 075104 SWITCH/PUSH BUTTON 1
3 129307 WIRE/ASSEMBLY SOCKET 1
4 129310 SOCKET/ELECTRICAL 1
5 129420 PLUG/PLASTIC 1
6 067785 HORN 1
650048 SCREW/CAP 1/4 X 3/4 2
071401 NUT/HEX1/4 2

907204/DP0200

47

PRINTED IN USA



SL3725/3825 - OPTIONAL ELECTRONICS

OPTIONAL BATTERY DISCONNECT SWITCH

Ref Part
No. No. Description Quantity
1 075028 CABLE/BATTERY 1
2 129419 BOOT/TERMINAL-BATTERY 2
3 129385 CABLE/BATTERY 1
4 091666 SWITCH/DISCONNECT 1
5 129363 BRACKET/SWITCH 1
650490 SCREW/CAP 3/8 X 1 2
067847 NUT/LOCK NYLON INSERT 3/8 2
6 091667 PLATE/FACE 1

PRINTED IN USA 48 907204/DP0200



SL3725/3825 - OPTIONAL ELECTRONICS

OPTIONAL BACKUP ALARM

Plug from Main
Wiring Harness

e

55

Before SN8125 - SL3725

Before SN13315 - SL3825 Chassis
A
Ref Part No.
No. Description Quantity
1 135818, BRACKET/ALARM 1
080875}, BRACKET/ALARM 1
071706 NUT/CENTER LOCK 1/2 1
2 135727, ALARM/BACKUP 1
650758 BOLT/CARRIAGE 1/4 X 3/4 2
134588 NUT/FLANGE 1/4 2
L49379, ALARM/BACKUP 1
650448 SCREW/CAP 1/4 X 3/4 2
3 135759, HARNESS/BACKUP 1
122947y HARNESS/BACKUP 1
4 063064 CLIP 2
5 055648 TIE/WIRE 5
6 135726, SWITCH/ALARM 1
128704y, SWITCH/ALARM 1
650848 WASHER/FLAT #6 2
7 128666 BRACKET 1
650486 SCREW/CAP 5/16 X 3/4 2
131842 NUT/FLANGE 5/16 2

a) SN8215 and later - SL3725. SN13315 and later - SL3825.
b) Before SN8125 - SL3725. Before SN13315 - SL3825.

907204/DP0200 49 PRINTED IN USA



SL3725/3825 - RESTRAINT BAR

o

o/ ¢—.

(<2

J

(e

Ref. Part
No. No. Description Quantity
1 121711 BAR/RESTRAINT 1
2 078734 COVER/PIVOT 2
3 128979 BRACKET/RIGHT 2
068034 NUT/LOCK NYLON INSERT 1/2 2
4 128984 BRACKET/LEFT 2
5 078730 SHAFT/PIVOT 2
6 121610 PIVOT/UPPER 2
7 078942 SPRING/COMPRESSION 2
8 078723 ACTUATOR/SPRING ASSEMBLY 2
650551 PIN/COTTER 2
9 128316 BUSHING/PIVOT 12
10 056937 WASHER 8
11 067950 RING/EXTERNAL RETAINING 4

907204/DP0100 50 PRINTED IN USA



SL3725/3825 - INSTRUMENT PANEL

SN7351 AND LATER- SL3725
SN10701 AND LATER - SL3825

\ \

.

pr— i.\e s
Eﬂi@%@@@%ﬂ%@ Na/ u%x%aﬁswﬂak

,_. \ o\
Sk
g =N

Q "
N

©

W
xﬂ

]

AN
\
L
\
™

PRINTED IN USA

51

907204/DP0200



SL3725/3825 - INSTRUMENT PANEL

SN7351 AND LATER - SL3725
SN10701 AND LATER- SL3825

Ref. Part Quantity

No. No. Description SL3725 SL3825 SL3825SX

1 130064 GASKET/LAMP HOUSING 1 1 1

2 067750 NUT/CLIP 3 3 3

651308 SCREW/CROSS RECESS ROUND HEAD 1/4 X 3/4 6 6 6

3 130032 PANEL 1 1 1

4 088791 DECAL/GLOW (DIESEL ENGINES ONLY) - 1 1

5 074579 BREAKER 2 2 2

6 131050 RETAINER/KEY 1 1 1

7 131748, KEY 1 1 1

0890704 KEY 1 1 1

8 073036 SWITCH/LIGHT (FOR LIGHT OPTION) 1 1 1

9 072337 GAUGE/FUEL 1 1 1

10 072336 GAUGE/WATER TEMP 1 1 1

11 072340 METER/HOUR 1 1 1

650394 SCREW/ROUND HEAD MACHINE #6-32 X 1/2 2 2 2

654044 WASHER/LOCK #6 2 2 2

650658 NUT/HEX #6-32 2 2 2

12 074091 TIE/NYLON 1 1 1

13 079196 BUZZER 1 1 1

14 073696 BULB/LIGHT SOCKET TYPE 2 2 2

128738 BULB/LIGHT WEDGE TYPE 2 2 2

15 073040 SOCKET/LIGHT 2 2 2

16 128738 BULB/LIGHT 4 5 8

17 135645, HARNESS/PANEL 1 1 1

130094y, HARNESS/PANEL 1 1 1

18 130062 DECAL/PANEL 1 1 1

19 088040 HOUSING/DISPLAY 1 1 1

650548 SCREW/MACHINE #10-24 X 1/2 2 2 2

650549 WASHER/LOCK #10 2 2 2

650550 NUT/HEX #10-24 2 2 2

20 130342 WIRE/IGNITION 1 1 1

21 131688, SWITCH/IGNITION 1 1 1

089069 SWITCH/IGNITION 1 1 1

22 076058 RELAY 3 3 3

650548 SCREW/MACHINE #10-24 X 1/2 2 2 2

650549 WASHER/LOCK #10 2 2 2

650550 NUT/HEX #10-24 2 2 2

23 075104 SWITCH/HORN (OPTION) 1 1 1

24 127455 WIRE/ASSEMBLY HORN (OPTION) 1 1 1

25 089071 CLAMP 1 1 1

26 089082 CUSHION/CLAMP 4 4 4

27 089083 PLATE/CLAMP 1 1 1

a) SN 8117 and later - SL3725. SN13221 and later - SL3825.
b) Before SN8117 - SL3725. Before SN13221 - SL3825.
¢) SN7409 and later - SL3725. SN11089 and later - SL3825.
d) Before SN7409 - SL3725. Before SN11089 - SL3825.

PRINTED IN USA 52 907204/DP0100



SL3725/3825 - INSTRUMENT PANEL

SN6320 THRU SN7351 - SL3725
SN8589 THRU SN10701 - SL3825

S

AN
N

By

coooo
\
\

15

' 0000w

\

Before SN7060 - SL3725
Before SN10117 - SL3825

16

12—\
»®

907204/DP0200

/'24

53

@,

PRINTED IN USA



SL3725/3825 - INSTRUMENT PANEL

SN6320 THRU SN7351 - SL3725
SN8589 THRU SN10701 - SL3825

Ref. Part Quantity
No. No. Description SL3725 SL3825 SL3825SX
1 055925 FLASHER (552 - 12V) 1 1 1
2 076058 RELAY 3 3 3
3 079196 BUZZER 1 1 1
4 089069, SWITCH/KEY 1 1 1
5 089070 KEY 1 1 1
6 123018 SWITCH/LIGHT 1 1 1
7 123019 HOURMETER 1 1 1
8 123020 GAUGE/FUEL 1 1 1
9 123021 GAUGE/COOLANT TEMPERATURE 1 1 1
10 REFp BOARD/ASSEMBLY CIRCUIT 1 1 1
11 123031 RESISTOR/TIMING - 1 1
12 123032 SCREW/OVAL HEAD, BLACK 8-32 X 3/8 (PACKAGE OF 12) 1 1 1
13 123034 KNOB/LIGHT SWITCH 1 1 1
14 123036 MODULE/INTERLOCK DIESEL - 1 1
123037 MODULE/INTERLOCK GAS 1 - -
15 1230385,  TUBE/LAMP 9 9 9
16 123040, RETAINER/LAMP TUBES 1 1 1
17 127425 COVER/FUSE ACCESS 1 1 1
18 123035 FUSE/5 AMP BLADE TYPE (LITTELFUSE® #257 005) 2 2 2
19 123817 FUSE/15 AMP BLADE TYPE (LITTELFUSE #257 015) 1 1 1
20 076516 FUSE/30 AMP BLADE TYPE (LITTELFUSE #257 030) 1 1 1
21 127938 FUSE/20 AMP BLADE TYPE (LITTELFUSE #257 020) 1 1 1
22 124099, SWITCH/KEY 1 1 1
23 124098, KEY 1 1 1
24 128012 PANEL/FRONT UPPER 1 1 1
25 129931 DECAL/INDICATOR LENS 1 1 1
26 1300254 HOUSING/LAMP 1 1 1

a ) For replacement. lamp procure type 194, locally.

b ) non serviceable part.

¢ ) Ignition keys and switches will not interchange. Items 4 & 5 go together and items 22 & 23 go together.
d ) SN7060 thru SN7351 - SL3725. SN10117 thru SN10701 - SL3825.
e ) Before SN7060 - SL3725. Before SN10117 - SL3825.

f ) Replace with item 26.

PRINTED IN USA

54

907204/DP0200



SL3725/3825 - INSTRUMENT PANEL
BEFORE SN6320 - SL3725

’ T
BEFORE SN8589 - SL3825 / \
S

4J
/10
e= 15 |2
L
4/ S

907204/DP0200 55 PRINTED IN USA



SL3725/3825 - INSTRUMENT PANEL

BEFORE SN6320 - SL3725
BEFORE SN8589 - SL3825

Ref. Part Quantity
No. No. Description SL3725 SL3825 SL3825SX
1 055925 FLASHER (552 - 12V) 1 1 1
2 076058 RELAY 2 2 2
3 079196 BUZZER 1 1 1
4 123017 PANEL/FRONT 1 1 1
5 123018 SWITCH/LIGHT 1 1 1
6 123019 HOURMETER 1 1 1
7 123020 GAUGE/FUEL 1 1 1
8 123021 GAUGE/COOLANT TEMPERATURE 1 1 1
9 REF, SWITCH/KEY 1 1 1
10 1230234 KEY 1 1 1
11 REFp BOARD/ASSEMBLY CIRCUIT 1 1 1
12 123031 RESISTOR/TIMING - 1 1
13 123032 SCREW/OVAL HEAD, BLACK 8-32 X 3/8 (PACKAGE OF 12) 1 1 1
14 123033 COVER/FUSE ACCESS 1 1 1
15 123034 KNOB/LIGHT SWITCH 1 1 1
16 123036 MODULE/INTERLOCK DIESEL - 1 1
123037 MODULE/INTERLOCK GAS 1 - -
17 123038, TUBE/LAMP 9 9 9
18 123040 RETAINER/LAMP TUBES 1 1 1
19 123035 FUSE/5 AMP BLADE TYPE (LITTELFUSE #257 005) 2 2 2
20 123817 FUSE/15 AMP BLADE TYPE (LITTELFUSE #257 015) 1 1 1
21 127938 FUSE/20 AMP BLADE TYPE (LITTELFUSE #257 020) 1 1 1
22 076516 FUSE/30 AMP BLADE TYPE (LITTELFUSE #257 030) 1 1 1
23 089069y SWITCH/KEY 1 1 1
24 0890074 KEY 1 1 1
25 1240994 SWITCH/KEY 1 1 1
26 1240984 KEY 1 1 1

a) For replacement order Ignition Switch Replacement Kit 124099.
b) Non serviceable part.
c) For replacement lamp, procure type 194, locally.

d) Ignition keys and switches will not interchange. ltems 9 & 10go together, 23 & 24 go together and items 25 & 26 go together.

PRINTED IN USA 56

907204/DP0200



SL3825SX - HYDRAULIC COMPONENTS
SN9637 AND LATER SELF-LEVEL VALVE

B,
4

2
10
1
A ;@(@@
5 g
7 _\% A= 3/32 x 5/8, 90 DUR O-Ring (3)*
g A B= 3/32 x 3/4, 90 DUR O-Ring (2)*
@ *Purchase Locally
8\ %
Ref. Part Quantity
No. No. Description SL3825SX
135367 HYDRAULIC SELF LEVEL VALVE 1
1 080808 PIN 1
2 080809 CAP/ADJUSTMENT 1
3 080810 NUT 1
4 080811 SCREW/SET 1
5 129004 PLUG/ASSEMBLY 1
6 080813 PLUG/ASSEMBLY 2
7 088471 SPRING 1
8 088472 PLUG/ASSEMBLY 1
9 088473 CHECK/LOAD 1
10 129066 KIT/SEAL 1
11 089961 SPRING 1

907204/DP0200 57 PRINTED IN USA



SL3825SX - HYDRAULIC COMPONENTS

SELF-LEVEL VALVE

BEFORE SN9637

A= 3/32 x 5/8, 90 DUR O-Ring (3)*
B= 3/32 x 3/4, 90 DUR O-Ring (2)*
*Purchase Locally

Ref. Part o Quantity
No. No. Description SL3825S8X
087274 HYDRAULIC SELF LEVEL VALVE 1
1 080807 PLUNGER 1
2 080808 PIN 1
3 080809 CAP/ADJUSTMENT 1
4 080810 NUT 1
5 080811 SCREW/SET 1
6 080812 PLUG/ASSEMBLY 1
7 080813 PLUG/ASSEMBLY 2
8 080814 PLUG/ASSEMBLY 1
9 088471 SPRING 1
10 088472 PLUG/ASSEMBLY 1
11 088473 CHECK/LOAD 1
12 087275 KIT/SEAL 1
13 089961 SPRING 1
PRINTED IN USA 58 907204/DP0200



SL3825SX - HYDRAULIC COMPONENTS

AUXILIARY VALVE

Ref. Part Quantity
No. No. Description SL3825SX
114659 AUXILIARY VALVE 1
1 122581 KIT/SEAL 1
2 122582 KIT/LOAD CHECK 1
3 122583 KIT/SPRING CENTER 1

907204/DP0200 59 PRINTED IN USA



SL3725/3825 - HYDRAULIC COMPONENTS

TILT CYLINDER

Ref.
No. No. Description Quantity
113852 TILT CYLINDER 2.00 X 15.21 1
1 073788 NUT/SELF LOCKING 1
2 121562 TUBE/ASSEMBLY 1
3 121563 ROD/ASSEMBLY 1
4 121564 PISTON 1
5 121569 KIT/SEAL 1
6 121817 GLAND/HEAD 1

PRINTED IN USA 60 907204/DP0200



SL3725/3825 - HYDRAULIC COMPONENTS

LIFT CYLINDER

Ref. Part
No. No. Description Quantity
113853 LIFT CYLINDER 2.00 X 23.83 1

1 073788 NUT/ SELF LOCKING 1

2 121560 TUBE/ASSEMBLY 1

3 121561 ROD/ASSEMBLY 1

4 121564 PISTON 1

5 121565 GLAND/HEAD 1

6 121567 SPACER/ROD 1

7 121568 KIT/SEAL 1
907204/DP0200 61 PRINTED IN USA



SL3725/3825 - HYDRAULIC COMPONENTS

GRAPPLE FORK CYLINDER

Ref. Part
No. No. Description Quantity
067910 GRAPPLE CYLINDER 1
1 073788 NUT/SELF LOCKING 1
2 063968 BARREL 1
3 068420 SHAFT/CYLINDER 1
4 063970 PISTON 1
5 067911 KIT/SEAL 1
6 128732 GLAND/HEAD 1
PRINTED IN USA 62 907204/DP0200



SL3725/3825 - HYDRAULIC COMPONENTS

GEAR PUMP

\‘ 6
Ref. Part
No. No. Description Quantity
113858 GEAR PUMP 1
1 067503 SCREW/CAP 8
2 088449 KIT/SEAL 1
3 088450 BACKPLATE 1
4 122108 BODY 1
5 122109 PLATEFRONT/ASSEMBLY 1
6 122110 GEAR/IDLER 1
7 122111 GEAR/DRIVE 1

907204/DP0200 63 PRINTED IN USA



SL3725/3825 - HYDRAULIC COMPONENTS

SYSTEM CONTROL VALVE

Ref. Part Quantity
No. No. Description SL3725 SL3825 SL3825SX
114702 CONTROL VALVE 1 1 -
122597 SYSTEM VALVE - - 1
1 122561 ASSEMBLY/CIRCUIT RELIEF VALVE 1 1 1
2 122562 ASSEMBLY/RELIEF 1 1 1
3 122563 KIT/SEAL 1 1 1
4 122564 KIT/SPRING CENTER 2 2 2
5 122565 KIT/LOAD CHECK 1 1 1
6 122566 KIT/DETENT FLOAT 1 1 1
7 122598 POWER/ASSEMBLY BEYOND - - 1

PRINTED IN USA

64

907204/DP0200



SL3725/3825 - HYDRAULIC COMPONENTS

PISTON MOTOR

907204/DP0200 65 PRINTED IN USA



SL3725/3825 - HYDRAULIC COMPONENTS

PISTON MOTOR

Ref. Part
No. No. Description Quantity
129122y, PISTON MOTOR 1
114402, PISTON MOTOR 1
1 055475 RING/RETAINING 2
2 058990 SEAL/SHAFT 1
3 059587 O-RING 1
4 060745 RACE/THRUST 2
5 060746 BEARING/THRUST 1
6 060747 RING/RETAINING 1
7 060748 WASHER 1
8 069899 KEY 1
9 122002 SEAL/SHAFT 1
10 134480y BACKPLATE/ASSEMBLY (INCLUDES BEARING AND ITEM 17) 1
122003 BACKPLATE/ASSEMBLY (INCLUDES BEARING AND ITEM 17) 1
11 122004 PLATE/VALVE 1
12 122005 HOUSING/ASSEMBLY (INCLUDES BEARING) 1
13 134479, SHAFT/DRIVE 1
122006, SHAFT/DRIVE 1
14 122007, KIT/ROTATING 1
15 122008 RING/RETAINING 1
16 125149 CAMPLATE INSERT 1
17 128932 PIN/ROLL 2
18 650692 SCREW/CAP 5/16 X 1-3/4 3
19 650733 SCREW/CAP 5/16 X 2-1/2 3
a) Contains matched parts, individual components not available.
b) SN7001 and later -SL3725. SN9901 and later - SL3825.
c) Before SN7001 - SL3725. Before SN9901 - SL3825.
PRINTED IN USA 66 907204/DP0200



SL3725/3825 - HYDRAULIC COMPONENTS

SN7001 AND LATER - SL3725 FRONT PISTON PUMP
SN9901 AND LATER - SL3825 GEAR PUMP END

907204/DP0200 67 PRINTED IN USA



SL3725/3825 - HYDRAULIC COMPONENTS

FRONT PISTON PUMP

SN7001 AND LATER - SL3725

GEAR PUMP END SN9901 AND LATER - SL3825
Ref. Part
No. No. Description Quantity
129580 PISTON PUMP 1
1 122135 SHAFT/DRIVE 1
2 134466 BACKPLATE/ ASSEMBLY 1
3 134467 HOUSING/ASSEMBLY 1
4 088307 KIT/ROTATING 1
5 134468 PLATE/CAM 1
6 060744 WASHER 1
7 602984 RING/SNAP 1
8 076161 RETAINING/RING 2
9 520135 BEARING 1
10 060743 RACE/BEARING 2
11 130174 SEAL 1
12 134469 GASKET 1
13 060750 BEARING 2
14 087799 O-RING 1
15 087798 WASHER 1
16 088303 SEAL 1
17 088302 SCREW 4
18 088310 SPRING 2
19 088311 PLUG/ASSEMBLY (INCLUDES O-RING) 2
20 130182 VALVE/RELIEF 1
21 060749 RACE 1
22 088304 COVER/SEAL 1
23 088301 COVER/TRUNNION 1
24 088300 COVER/O-RING 1
25 088308 DOWEL PIN 2
26 650741 SCREW/CAP 5/16 X 3-1/4 2
27 650732 SCREW/CAP 5/16 X 3-3/4 2
28 088305 KEY 1
29 134470 O-RING 1
30 134471 ADAPTER/CHARGE PUMP 1
31 122139 ASSEMBLY/GEROTOR & COUPLER 1
32 134472 PLATE/VALVE 1
33 128936 ASSEMBLY/PLUG (INCLUDES O-RING 055898) 1
PRINTED IN USA 68 907204/DP0200



SL3725/3825 - HYDRAULIC COMPONENTS

BEFORE SN7001 - SL3725 FRONT PISTON PUMP
BEFORE SN9901 - SL3825 GEAR PUMP END

907204/DP0200 69 PRINTED IN USA



SL3725/3825 - HYDRAULIC COMPONENTS

FRONT PISTON PUMP

BEFORE SN7001 - SL3725

GEAR PUMP END BEFORE SN9901 - SL3825
Ref. Part
No. No. Description Quantity
123934, PISTON PUMP 1
122113y PISTON PUMP 1
1 060581 KIT/CAM PIVOT 1
2 060743 RACE/BEARING 2
3 061574 O-RING 1
4 087043 VALVE/RELIEF ASSEMBLY 2
5 088300 COVER/O-RING 1
6 088301 COVER/TRUNNION 1
7 088302 SCREW 4
8 088304 COVER/SEAL 1
9 088305 KEY 1
10 088307 KIT/ROTATING ASSEMBLY 1
11 088308 PIN/DOWEL 2
12 088310 SPRING 2
13 088311 PLUG/ASSEMBLY (INCLUDES O-RING) 2
14 122117 WASHER 2
15 122130 HOUSING/ASSEMBLY (INCLUDES ITEM 22) 1
16 123936, PLATE/BACK ASSEMBLY (INCLUDES ITEMS 23 & 24) 1
122132y, PLATE/BACK ASSEMBLY (INCLUDES ITEMS 23 & 24) 1
17 122134 PLATE/CAM 1
18 122135 SHAFT/DRIVE 1
19 122139 ASSEMBLY/GEROTOR & COUPLER 1
20 122140 ADAPTER/PUMP ASSEMBLY (INCLUDES ITEMS 25 & 26) 1
21 122141 KIT/SEAL 1
22 520133 BEARING/NEEDLE 1
23 053313 BEARING/NEEDLE 1
24 128936 ASSEMBLY/PLUG (INCLUDES O-RING 055898) 1
25 128134 BEARING/NEEDLE 1
26 128938 POPPET/ASSEMBLY 1
27 0705884 VALVE/TOW 2
28 520135 BEARING 1
29 650533 SCREW/CAP 3/8 X 1-1/2 2
30 650732 SCREW/CAP 5/16 X 3-3/4 2
31 650741 SCREW/CAP 5/16 X 3-1/4 2
a ) SN6126 and later - SL3725. SN8284 and later - SL3825.
b ) Before SN6126 - SL3725. Before SN8284 - SL.3825.
¢ ) Contains matched parts, Individual components not available.
d ) Optional equipment.
PRINTED IN USA 70 907204/DP0200



SL3725/3825 - HYDRAULIC COMPONENTS
SN7001 AND LATER - SL3725 REAR PISTON PUMP

SN9901 AND LATER - SL3825 ENGINE END

907204/DP0200 7 PRINTED IN USA



SL3725/3825 - HYDRAULIC COMPONENTS

REAR PISTON PUMP

SN7001 AND LATER - SL3725

ENGINE END SN9901 AND LATER - SL3825
Ref. Part
No. No. Description Quantity
129581 PISTON PUMP 1
1 059588 SHAFT/DRIVE 1
2 134475 BACKPLATE/ ASSEMBLY 1
3 134476 HOUSING/ASSEMBLY 1
4 088307 KIT/ROTATING 1
5 134468 PLATE/CAM 1
6 060744 WASHER 1
7 602984 RING/SNAP 1
8 076161 RETAINING/RING 2
9 520135 BEARING 1
10 060743 RACE/BEARING 2
11 130174 SEAL 1
12 134469 GASKET 1
13 060750 BEARING 2
14 087799 O-RING 1
15 087798 WASHER 1
16 088303 SEAL 1
17 088302 SCREW 4
18 088310 SPRING 2
19 088311 PLUG/ASSEMBLY (INCLUDES O-RING) 2
20 130182 VALVE/RELIEF 1
21 060749 RACE 1
22 088304 COVER/SEAL 1
23 088301 COVER/TRUNNION 1
24 088300 COVER/O-RING 1
25 088308 DOWEL PIN 2
26 650568 SCREW/CAP 5/16 X 2 2
27 650733 SCREW/CAP 5/16 X 2-1/2 2
28 088305 KEY 1
29 134472 PLATE/VALVE 1
30 128936 PLUG ASSEMBLY (INCLUDES O-RING 055898) 1
31 122155 COUPLING 1
32 061574 O-RING 1
33 654049 WASHER/FLAT 3/8 2
34 134492 SCREW/CAP 3/8 X 1-3/8 2
PRINTED IN USA 72 907204/DP0200



SL3725/3825 - HYDRAULIC COMPONENTS

BEFORE SN7001 - SL3725 REAR PISTON PUMP
BEFORE SN9901 - SL3825 ENGINE END

907204/DP0200 73 PRINTED IN USA



SL3725/3825 - HYDRAULIC COMPONENTS

REAR PISTON PUMP BEFORE SN7001 - SL3725
ENGINE END BEFORE SN9901 - SL3825
Ref. Part

No. No Description Quantity

123935, PISTON PUMP
122114y, PISTON PUMP

1 059588 SHAFT/DRIVE
2 060581 KIT/CAM PIVOT
3 060743 RACE/BEARING
4 061574 O-RING
5 087043 ASSEMBLY/RELIEF VALVE
6 088300 COVER/O-RING
7 088301 COVER/TRUNNION
8 088302 SCREW
9 088304 COVER/SEAL
10 088305 KEY
11 088307 KIT/ROTATING ASSEMBLY
12 088308 PIN/DOWEL
13 088310 SPRING
14 088311 PLUG/ASSEMBLY (INCLUDES O-RING)
15 122115 COUPLER
16 122117 WASHER
17 122129 HOUSING/ASSEMBLY (INCLUDES ITEM 22)
18 123937, PLATE/BACK ASSEMBLY (INCLUDES ITEMS 23 & 24)

122131y PLATE/BACK ASSEMBLY (INCLUDES ITEMS 23 & 24)

NIV acaacaa]laaaaalaanpanIdv Al aAaN I

19 122134 PLATE/CAM

20 122142 KIT/SEAL

21 0705884 VALVE/TOW

22 520133 BEARING/NEEDLE

23 053313 BEARING/NEEDLE

24 128936 PLUG/ASSEMBLY (INCLUDES O-RING 055898 )
25 520135 BEARING

26 650533 SCREW/CAP 3/8 X 1-1/2

27 650568 SCREWI/CAP 5/16 X 2

28 650733 SCREW/CAP 5/16 X 2-1/2

a) SN6126 and later - SL3725. SN8284 and later - SL3825.

b) Before SN6126 - SL3725. Before SN8284 - SL3825.

c) Contains matched parts, Individual components not available.
d) Optional equipment.

PRINTED IN USA 74 907204/DP0200



SL3725/3825 - HYDRAULIC COMPONENTS

SN7001 and later - SL3725
SN9901 and later - SL3825

Before SN7001 - SL3725
Before SN9901 - SL3825

LIFT/TILT SOLENOID VALVE

/_4

Ref. Part
No. No. Description Quantity
129313, SOLENOID VALVE 1
122834, SOLENOID VALVE 1
1 REF, BODY 1
2 122840 CARTRIDGE 1
3 129326 ColL 1
4 121897 KIT/SEAL 1
5 REFa BODY 1
6 121896 ColL 1

a) Valve body not serviced separately.
b) SN7001 and later -SL 3725. SN9901 and later - SL3825.
c) Before SN7001 - SL3725. Before SN9901 - SL3825.

907204/DP0200

75

PRINTED IN USA



SL3725/3825 - HYDRAULIC COMPONENTS

BRAKE SOLENOID VALVE
Q
2
Q
Ref. Part
No. No. Description Quantity
129063 SOLENOID VALVE 1
1 130167 COIL 1
2 132199 KIT/SEAL 1
3 130166 CARTRIDGE 1
4 REF, BODY 1
a ) Valve body not serviced separately.

PRINTED IN USA 76 907204/DP0200



SL3725/3825 - HYDRAULIC COMPONENTS

SPRING APPLIED PARKING BRAKE

Ref. Part
No. No. Description Quantity
129061 SPRING APPLIED BRAKE- HYDRAULIC RELEASE 1
1 129507, KIT/LINING 1
135166y, KIT/LINING (INCLUDES SPRINGS) 1
2 129509, KIT/BEARING 1
135168, KIT/BEARING 1
3 129508, KIT/SEAL 1
135169, KIT/O-RING 1
4 130359, KIT/SPRING 1
5 135170, KIT/GASKET 1

a) For repair of Mico brakes.
b) For repair of Ausco brakes.

907204/DP0200

77

PRINTED IN USA



SL3725/3825 - ATTACHMENTS

BUCKETS

Ref. Part
No. No. Description Quantity
1 805733 50" UTILITY BUCKET (9.7 CUBIC FEET) (INCLUDES ITEM 2) 1
805732 54" DIRT/CONSTRUCTION BUCKET (8.0 CUBIC FEET) (INCLUDES ITEM 2) 1
805734 54" UTILITY BUCKET (10.5 CUBIC FEET) (INCLUDES ITEM 2) 1
805880 54" FERTILIZER BUCKET (14.5 CUBIC FEET) (INCLUDES ITEM 2) 1
805735 60" UTILITY BUCKET (11.7 CUBIC FEET) (INCLUDES ITEM 2) 1
805736 60" LIGHT MATERIAL BUCKET (14.9 CUBIC FEET) (INCLUDES ITEM 2) 1
805737 60" PRODUCE/SNOW BUCKET (16.5 CUBIC FEET) (INCLUDES ITEM 2) 1
2 121037 50" CUTTING EDGE 1
114152 54" CUTTING EDGE 1
121097 60" CUTTING EDGE 1
3 073458 STRIP/NON-SKID SURFACE 1
PRINTED IN USA 78 907204/DP0200



SL3725/3825 - ATTACHMENTS

PALLET FORK

0

©
3 - AN | ?7 7
X .
X
\" 3

Ref. Part

No. No. Description Quantity
1 129298 EXTENSION/BACK REST 1

650494 SCREW/CAP 1/2 X 1 (L,N) 4

2 123282 CARRIAGE/PALLET FORK 1
3 123834 FORK/ASSEMBLED (INCLUDES ITEMS 4 - 8) 2
4 123295 FORK/PALLET 36" 2
5 061552 LEVER/CAM 2
6 061550 SPRING 2
7 061551 PIN/FORK 2
8 051569 PIN/ROLL 4

907204/DP0200 79 PRINTED IN USA



SL3725/3825 - ATTACHMENTS

UTILITY FORK

Ref. Part
No. No. Description Quantity
1 122781 BODY/BUCKET (INCLUDES ITEM 5) 1
2 073458 STRIP/NON-SKID 1
3 079298 TINE/SHORT 2
4 054655 TINE/LONG 5
5 114152 54" CUTTING EDGE 1
6 650554 PIN/COTTER 7

PRINTED IN USA 80 907204/DP0200



SL3725/3825 - ATTACHMENTS

GRAPPLE FORK

907204/DP0200 81 PRINTED IN USA



SL3725/3825 - ATTACHMENTS

GRAPPLE FORK
Ref. Part
No. No. Description Quantity
1 073432 GRAPPLE FORK
570002 FITTING/GREASE
2 073440 MOUNT/CYLINDER RIGHT

1

2

1

650495 SCREW/CAP 1/2 X 1-1/4 (P,L,N) 6

3 073446 MOUNT/CYLINDER LEFT 1
650495 SCREW/CAP 1/2 X 1-1/4 (P,L,N) 6

4 067910, CYLINDER/GRAPPLE 2
570002 FITTING/GREASE 2

5 073447 PIN 2
6 061612 PIN 2
7 129660 WASHER 4
8 655020 PIN/COTTER 4
9 059453 CLAMP 2
651003 SCREW/HEX HEAD SELF-TAPPING 3/8 X 1-1/2 2

10 580116 ELBOW/90° 4
11 061615 HOSE/ASSEMBLY 3/8 ID X 34 4
12 058655 TEE 2
13 056486 U-BOLT 1
653007 NUT/HEX 5/16 (L) 2

14 056462 HOSE/ASSEMBLY 3/8 ID X 49 2
15 055021 CLAMP 1
650495 SCREW/CAP 1/2 X 1-1/4 (P,L,N) 1

16 061112 SPRING/EXTENSION 1
17 090969 COUPLER/MALE 1
18 073402 COUPLER/FEMALE 1

a) For breakdown see pages titled “Hydraulic Components.”

PRINTED IN USA

82

907204/DP0200



SL3725/3825 - INDEX

Part Page Ref. | Part Page Ref. Part Page Ref. | Part Page Ref.
No. No. No. | No. No. No. | No. No. No. | No. No. No.
040775 21 22 | 055475 65 1 060743 73 3 065057 19 7
041884 3 1 055648 31 2 060744 67 6 065057 21 10
044204 3 2 055648 39 3 060744 71 6 065164 17 6
044205 3 3 055648 41 3 060745 65 4 067455 13 3
048967 9 1 055648 43 3 060746 65 5 067503 63 1
048967 39 1 055648 45 3 060747 65 6 067683 35 6
048967 41 1 055648 49 5 060748 65 7 067684 35 7
048967 43 1 055925 53 1 060749 67 21 067685 35 8
048967 45 1 055925 55 1 060749 71 21 067685 37 6
050270 19 18 | 055981 5 40 | 060750 67 13 | 067750 27 4
050566 3 4 056104 13 2 060750 71 13 | 067750 43 6
051569 79 8 056462 81 14 | 061112 81 16 | 067750 45 6
053313 69 23 | 056486 81 13 | 061166 35 3 067750 51 2
053313 73 23 | 056937 19 2 061166 37 3 067761 9 7
054006 9 21 056937 21 3 061550 79 6 067785 47 6
054202 19 1 056937 50 10 | 061551 79 7 067823 3 23
054202 21 1 057557 1 26 | 061552 79 5 067823 3 26
054294 17 2 057557 27 2 061574 9 6 067847 9 21
054626 11 1 057569 1 2 061574 69 3 067847 17 33
054655 80 4 057637 17 3 061574 71 32 | 067847 21 11
054750 3 5 058610 5 34 | 061574 73 4 067847 25 11
054783 5 2 058610 9 3 061612 81 6 067847 25 11
054783 7 2 058615 35 2 061615 81 11 067847 37 37
054816 5 29 | 058615 39 4 061826 21 6 067847 48 5
054816 7 3 058615 41 4 061946 35 4 067888 25
054816 7 29 | 058615 43 4 061946 37 4 067888 30 6
054816 11 2 058615 45 4 062017 11 4 067910 62 O
054816 13 1 058655 81 12 | 062019 35 5 067910 81 4
054820 5 42 | 058805 9 28 | 062019 37 5 067911 62 5
054984 39 11 058805 39 5 062023 31 3 067950 50 11
054984 41 11 058805 41 5 062023 33 1 067953 35 9
054984 43 11 058805 43 5 062282 17 5 067955 35 10
054985 39 2 058805 45 5 062400 15 1 068034 50 3
054985 41 2 058807 17 4 063064 49 4 068216 23 1
054985 43 2 058856 9 4 063718 19 5 068420 62 3
054985 45 2 058862 9 5 063718 21 7 068938 5 7
054995 5 4 058990 65 2 063968 62 2 068938 7 7
054995 7 4 058998 21 9 063970 62 4 069899 65 8
055005 5 5 058999 21 4 064238 19 6 070588 7 8
055005 7 5 059006 21 13 | 064260 30 1 070588 69 27
055005 9 2 059453 81 9 064260 39 13 | 070588 73 21
055005 9 29 | 059587 65 3 064260 39 19 | 070613 18 37
055017 35 1 059588 71 1 064260 41 14 | 070648 30 9
055017 37 1 059588 73 1 064260 41 20 | 070648 39 23
055021 11 3 060505 19 3 064260 43 14 | 070648 41 24
055021 13 5 060505 21 5 064260 43 20 | 070648 43 30
055021 31 1 060508 19 4 064260 45 15 | 070648 45 31
055021 81 15 | 060581 69 1 064260 45 20 | 070856 3 28
055064 5 6 060581 73 2 064371 21 8 070856 3 29
055064 7 6 060743 67 10 | 064372 21 9 071146 9 30
055276 3 6 060743 69 2 064543 27 3 071187 5 9
055335 37 2 060743 71 10 | 064644 9 19 | 071187 7 9

[
w

907204/DP0100 PRINTED IN USA



SL3725/3825 - INDEX

Part Page Ref. | Part Page Ref. Part Page Ref. | Part Page Ref.

No. No. No. | No. No. No. | No. No. No. | No. No. No.

071325 27 5 073404 13 6 076031 13 7 079196 55 3

071401 30 12 | 073411 9 9 076031 15 2 079209 3 21

071401 47 6 073432 81 1 076058 45 12 | 079210 13 9

071701 37 27 | 073440 81 2 076058 51 22 | 079210 17 11

071706 49 1 073446 81 3 076058 53 2 079213 17 12

072185 23 2 073447 81 5 076058 55 2 079213 17 12

072187 23 3 073458 78 3 076147 17 10 | 079214 17 13

072193 31 4 073458 80 2 076147 37 7 079247 39 14

072297 3 7 073486 35 12 | 076147 43 12 | 079247 41 15

072299 23 4 073489 1 8 076147 45 13 | 079247 43 15

072309 23 5 073489 27 6 076158 3 9 079247 45 16

072336 51 10 | 073526 5 12 | 076161 11 7 079298 80 3

072337 51 9 073526 7 12 | 076161 67 8 079614 13 10

072340 51 11 073535 43 9 076161 71 8 079614 17 14 x
072343 1 3 073535 45 9 076516 53 20 | 080125 17 15

072389 39 7 073687 39 10 | 076516 55 22 | 080556 5 46 u.l
072389 41 7 073687 41 10 | 076879 7 14 | 080556 31 8 Q
072389 43 7 073687 43 10 | 076880 11 41 080564 17 16

072389 45 7 073687 45 10 | 077683 39 12 | 080579 35 16 Z
072414 17 7 073696 51 14 | 077683 41 13 | 080587 31 9 [r—
072415 31 5 073776 5 16 | 077683 43 13 | 080807 58 1

072425 13 4 073788 60 1 077683 45 14 | 080808 57 1 —I
072425 19 8 073788 61 1 077685 39 13 | 080808 58 2

072448 17 8 073788 62 1 077685 41 14 | 080809 57 2 <
072502 21 11 074091 51 12 | 077685 43 14 | 080809 58 3

072530 25 3 074093 19 9 077685 45 15 | 080810 57 3 o
072587 5 14 | 074093 21 14 | 077694 1 10 | 080810 58 4 —
072593 35 11 074282 9 31 078580 27 8 080811 57 4 m
072601 31 6 074579 51 5 078581 27 9 080811 58 5

072602 9 8 074659 35 26 | 078723 50 8 080812 58 6 |.|.|
072615 9 2 074661 35 13 | 078730 50 5 080813 57 6 E
072802 1 4 074860 25 21 078734 50 2 080813 58 7

072803 11 5 074860 27 7 078922 37 8 080814 58 8 D
072805 5 10 | 074868 19 10 | 078936 35 15 | 080875 49 1

072805 7 10 | 075028 39 11 078936 37 9 080969 35 17 Z
072866 17 9 075028 41 11 078942 50 7 081433 39 15

072871 1 37 | 075028 43 11 078982 23 6 081433 41 16

072886 5 11 075028 45 11 079003 21 15 | 081433 43 16

072886 7 11 075028 48 1 079026 11 8 081433 45 17

072906 11 6 075104 47 2 079029 9 33 | 081840 1 11

072912 11 30 | 075104 51 23 | 079039 19 11 081841 33 2

072916 31 7 075225 9 10 | 079084 5 15 | 082209 5 16

072916 35 22 | 075235 7 13 | 079084 7 15 | 082209 7 16

072919 21 12 | 075235 9 32 | 079098 11 9 082886 5 17

073024 1 5 075236 9 11 079098 11 9 082886 7 17

073036 51 8 075288 19 12 | 079098 13 8 083715 31 10

073040 51 15 | 075288 21 29 | 079098 13 8 086976 27 10

073115 1 6 075665 35 14 | 079101 9 34 | 087043 69 4

073115 1 6 075782 31 7 079155 3 33 | 087043 73 5

073175 3 41 076031 5 47 | 079158 23 7 087107 11 10

073183 1 7 076031 9 12 | 079196 51 13 | 087107 11 10

073402 81 18 | 076031 13 7 079196 53 3 087274 58

PRINTED IN USA 84 907204/DP0200



SL3725/3825 - INDEX

Part Page Ref. | Part Page Ref. Part Page Ref. | Part Page Ref.
No. No. No. | No. No. No. | No. No. No. | No. No. No.

087275 58 12 | 088449 63 2 096231 35 23 | 114062 7 21
087774 21 16 | 088450 63 3 096231 37 12 | 114128 31 21
087798 67 15 | 088471 57 7 096233 35 24 | 114129 31 22
087798 71 15 | 088471 58 9 096233 37 13 | 114152 78 2
087799 67 14 | 088472 57 8 096234 35 25 | 114152 80 5
087799 71 14 | 088472 58 10 | 096234 37 14 | 114167 3 21
9

087850 35 18 | 088473 57 096236 1 44 | 114186 25 5
087854 25 22 | 088473 58 11 | 096252 39 17 | 114189 3 22
087896 27 11 | 088791 51 4 096252 41 18 | 114192 3 22
087897 27 12 | 088904 11 11 | 096252 43 18 | 114193 3 23
087974 21 26 | 088904 11 11 | 096252 45 18 | 114196 3 24
088040 51 19 | 088904 13 11 | 096265 21 17 | 114197 3 25
088300 67 24 | 088904 13 11 | 096266 21 18 | 114198 3 26
088300 69 5 088912 33 3 096417 1 13 | 114201 3 27
088300 71 24 | 089007 55 24 | 096511 37 15 | 114220 37 17
088300 73 6 089009 27 13 | 096514 37 16 | 114323 3 28
088301 67 23 | 089010 27 14 | 096613 1 14 | 114326 3 29
088301 69 6 089012 27 15 | 096613 1 14 | 114329 3 30
088301 71 23 | 089069 52 21 | 096678 31 16 | 114334 3 31
088301 73 7 089069 53 4 096679 31 17 | 114402 7 22

088302 67 17 | 089069 55 23 | 096681 31 18 | 114402 65 O
088302 69 7 089070 52 7 096682 31 19 | 114413 31 23
088302 71 17 | 089070 53 5 096795 39 10 | 114413 33 5
088302 73 8 089071 39 16 | 096795 41 10 | 114442 1 15
088303 67 16 | 089071 41 17 | 097005 23 8 114449 13 14
088303 71 16 | 089071 43 17 | 113692 17 18 | 114496 35 27
088304 67 22 | 089071 51 25 | 113698 9 14 | 114499 35 28
088304 69 8 089079 25 20 | 113731 25 4 114532 31 24
088304 71 22 | 089082 51 26 | 113852 11 12 | 114537 31 25
088304 73 9 089083 13 12 | 113852 60 O 114630 11 16
088305 67 28 | 089083 51 27 | 113853 11 13 | 114634 11 17
088305 69 9 089095 5 45 | 113853 61 0 114637 27 16
088305 71 28 | 089099 9 13 | 113858 9 15 | 114648 31 26
088305 73 10 | 089099 13 13 | 113858 63 O 114651 31 27
088307 67 4 089961 57 11 113863 7 20 | 114659 13 15
088307 69 10 | 089961 58 13 | 113909 23 9 114659 59

088307 71 4 090969 81 17 | 113912 23 10 | 114665 21 20
088307 73 11 | 091055 9 35 | 113918 3 10 | 114699 35 29
088308 67 25 | 091070 5 19 | 113924 3 11 114700 35 30
088308 69 11 | 091070 7 19 | 113968 3 40 | 114702 9 16
088308 71 25 | 091666 48 4 113972 3 12 | 114702 64 O
088308 73 12 | 091667 48 6 113988 3 13 | 114715 9 17
088310 67 18 | 092026 35 19 | 113989 3 14 | 114824 13 16
088310 69 12 | 092397 37 10 | 113997 11 14 | 114868 33 6
088310 71 18 | 092398 37 11 113998 11 15 | 114869 33 7
088310 73 13 | 095423 31 12 | 114000 3 15 | 114870 33 8
088311 67 19 | 095565 35 20 | 114023 33 4 114871 33 9
088311 69 13 | 095601 5 35 | 114047 21 19 | 114872 33 10
088311 71 19 | 095618 35 21 114053 3 18 | 114874 33 11
088311 73 14 | 095619 35 22 | 114054 3 19 | 114875 1 16
088442 5 18 | 095653 31 13 | 114055 3 20 | 114876 1 17
088442 7 18 | 095760 31 14 | 114062 5 21 115030 37 18

907204/DP0200 85 PRINTED IN USA




SL3725/3825 - INDEX

Part Page Ref. | Part Page Ref. Part Page Ref. | Part Page Ref.

No. No. No. | No. No. No. | No. No. No. | No. No. No.

115034 35 31 121435 33 20 | 121945 9 20 | 122184 9 18

115034 37 19 | 121442 39 7 121946 27 20 | 122198 37 38

115095 25 6 121442 41 7 121959 33 24 | 122199 19 16

115110 1 18 | 121442 43 7 121960 33 25 | 122200 19 17

115111 1 19 | 121442 45 7 121972 21 22 | 122203 37 39

115116 25 7 121450 37 28 | 121992 21 23 | 122206 17 28

115119 25 8 121463 17 24 | 122002 65 9 122241 11 19

115120 11 18 | 121465 17 25 | 122003 65 10 | 122259 9 22

115257 9 18 | 121466 17 26 | 122004 65 11 122304 45 26

115285 5 23 | 121469 33 21 122005 65 12 | 122335 45 19

115285 7 23 | 121560 61 2 122006 65 13 | 122340 5 3

116353 7 24 | 121561 61 3 122007 65 14 | 122340 5 13

115358 45 19 | 121562 60 2 122008 65 15 | 122340 11 20

115360 17 11 121563 60 3 122011 39 25 | 122348 35 33 x
115382 37 20 | 121564 60 4 122011 41 26 | 122375 17 29

115384 39 19 | 121564 61 4 122011 43 26 | 122379 11 21 u.l
115384 41 20 | 121565 61 5 122011 45 25 | 122380 11 22 Q
115384 43 20 | 121567 61 6 122027 21 24 | 122381 15 4

115384 45 20 | 121568 61 7 122028 19 13 | 122383 11 23 Z
115385 33 12 | 121569 60 5 122029 19 14 | 122384 11 24 —
115388 33 13 | 121587 39 20 | 122036 5 43 | 122385 15 5

121002 13 10 | 121587 41 21 122082 33 26 | 122386 9 23 —I
121002 17 14 | 121587 43 21 122093 37 35 | 122392 15 6

121037 78 2 121587 45 21 122095 21 25 | 122393 15 7 <
121074 1 21 121588 33 22 | 122096 1 26 | 122395 13 17

121081 23 11 121610 50 6 122108 63 4 122396 9 24 o
121097 78 2 121614 37 29 | 122109 63 5 122398 27 21 —
121099 33 14 | 121635 45 22 | 122110 63 6 122442 27 22 m
121119 1 22 | 121651 37 30 | 122111 63 7 122451 43 28

121158 27 17 | 121677 25 11 122113 69 O 122451 45 27 |.L|
121175 37 21 121681 45 23 | 122114 73 O 122455 7 29 E
121184 1 23 | 121684 5 25 | 122115 73 15 | 122459 3 33

121188 21 21 121684 7 25 | 122117 69 14 | 122460 3 33 D
121214 1 45 | 121687 45 24 | 122117 73 16 | 122461 3 33

121275 35 32 | 121702 3 32 | 122120 33 27 | 122474 19 18 P
121280 37 22 | 121707 25 11 122129 73 17 | 122481 45 30

121282 25 14 | 121711 50 1 122130 69 15 | 122482 45 28

121283 37 23 | 121774 5 26 | 122131 73 18 | 122484 27 1

121284 37 24 | 121774 7 26 | 122132 69 16 | 122485 27 28

121285 17 20 | 121774 9 19 | 122134 69 17 | 122488 39 25

121287 17 21 121787 23 12 | 122134 73 19 | 122488 41 26

121294 17 22 | 121795 5 27 | 122135 67 1 122488 43 26

121309 17 23 | 121795 7 27 | 122135 69 18 | 122488 45 25

121393 33 15 | 121803 37 31 122139 67 31 122489 39 25

121394 33 16 | 121804 37 32 | 122139 69 19 | 122489 41 26

121395 33 17 | 121806 1 25 | 122140 69 20 | 122489 43 26

121396 33 18 | 121817 60 6 122141 69 21 122489 45 25

121412 27 18 | 121864 27 19 | 122142 73 20 | 122496 45 29

121413 37 25 | 121879 17 27 | 122155 71 31 122526 9 25

121414 37 26 | 121896 75 6 122163 1 27 | 122527 11 25

121426 37 27 | 121897 75 4 122181 5 28 | 122528 11 26

121433 33 19 | 121943 37 33 | 122181 7 28 | 122534 29 1

PRINTED IN USA 86 907204/DP0200



SL3725/3825 - INDEX

Part Page Ref. | Part Page Ref. Part Page Ref. | Part Page Ref.
No. No. No. | No. No. No. | No. No. No. | No. No. No.

122535 29 2 122774 1 30 | 123037 53 14 | 123967 13 30
122539 29 3 122781 80 1 123037 55 16 | 123968 13 31
122540 29 4 122790 1 31 123038 53 15 | 123989 37 34
122541 29 5 122800 13 23 | 123038 55 17 | 123990 37 36
122549 19 19 | 122804 11 34 | 123040 53 16 | 124017 25 5
122550 19 20 | 122805 21 26 | 123040 55 18 | 124040 43 27
122551 11 27 | 122806 21 27 | 123049 45 26 | 124049 43 27
122552 11 28 | 122807 21 28 | 123059 1 32 | 124070 43 29
122555 9 26 | 122828 27 25 | 123062 3 35 | 124078 17 33

122561 64 122834 75 O 123064 17 31 124080 17 34
122562 64 122840 75 2 123133 13 26 | 124085 17 35
122563 64 122847 39 23 | 123138 17 32 | 124089 39 18
122564 64 122847 41 24 | 123139 13 27 | 124089 41 19

122566 64 122847 45 31 123150 13 29 | 124098 53 23
122567 9 122862 13 24 | 123173 17 19 | 124098 55 26
122568 5 30 | 122863 13 256 | 123240 37 40 | 124099 53 22
122568 7 30 | 122892 31 31 123251 37 42 | 124099 55 25
122568 9 22 | 122892 33 28 | 123282 79 2 125149 65 16
122569 9 20 | 122897 35 34 | 123295 79 4 126753 31 30
122572 11 29 | 122898 11 36 | 123314 5 33 | 127253 37 37
122572 11 39 | 122905 33 29 | 123314 7 33 | 127267 25 6

122573 11 30 | 122947 49 3 123314 21 21 127351 1 38
122573 13 18 | 122951 35 35 | 123329 21 30 | 127352 27 26
122575 13 19 | 122952 35 36 | 123334 25 14 | 127425 53 17
122576 5 31 122962 17 30 | 123394 30 1 127446 39 21
122576 7 31 122968 35 37 | 123413 33 14 | 127446 41 22
122579 5 32 | 123000 35 38 | 123442 1 43 | 127446 43 22
122579 7 32 | 123001 35 39 | 123443 1 42 | 127455 47 1

1
2
3
4
122565 64 5 122847 43 30 123140 13 28 124089 43 32
6
27

122581 59 1 123002 35 123486 7 29 | 127455 51 24
122582 59 2 123003 35 123679 27 21 127488 17 36
122583 59 3 123017 55 123727 1 33 | 127664 31 32
122593 11 31 123018 53 123731 1 34 | 127665 31 33
122597 9 16 | 123018 55 123734 1 35 | 127716 19 21

122597 64 O 123019 53
122598 13 20 | 123019 55
122598 64 7 123020 53
122601 11 32 | 123020 55

123735 1 36 | 127797 3 19
123807 35 42 | 127797 3 20
123813 30 7 127808 11 37
123817 53 19 | 127856 45 32
122602 13 21 123021 53 123817 55 20 | 127857 45 33
122604 13 22 | 123021 55 123827 33 30 | 127938 53 21
122623 31 29 | 123023 55 10 | 123828 33 31 127938 55 21
122633 1 28 | 123031 53 11 123829 33 32 | 127963 39 24
122633 25 12 | 123031 55 12 | 123834 79 3 127963 41 25
122633 27 23 | 123032 53 12 | 123835 1 37 | 127963 43 25
122634 25 13 | 123032 55 13 | 123843 21 29 | 128005 7 34
122635 1 29 | 123033 55 14 | 123894 33 33 | 128007 7 35
122635 27 24 | 123034 53 13 | 123896 21 31 128010 43 19
122644 11 33 | 123034 55 15 | 123933 7 20 | 128011 43 19
122649 9 28 | 123035 53 18 | 123934 69 O 128012 53 24
122650 37 M 123035 55 19 | 123935 73 O 128015 11 38
122720 29 6 123036 53 14 | 123936 69 16 | 128134 69 25
122767 3 16 | 123036 55 16 | 123937 73 18 | 128284 11 39

907204/DP0200 87 PRINTED IN USA

ONOONOTO A~ D
- O




SL3725/3825 - INDEX

Part Page Ref. Part Page Ref. Part Page Ref. Part Page Ref.
No. No. No. No. No. No. | No. No. No. No. No. No.

128316 21 2 129361 27 27 130032 51 3 134475 71 2
128316 50 9 129363 48 130062 51 18 | 134476 71 3
128368 25 10 = 120376 21 130064 51 1 134479 65 13
128500 9 36 129385 48 130084 27 21 134480 65 10
128517 9 37 129419 48 130094 51 17 | 134492 71 34
128519 9 24 | 129420 47 130095 41 27 | 134502 35 44
128520 9 26 | 129458 5 130096 41 27 | 134588 49 2
128588 25 18 | 129459 30 130106 41 12 134963 11 43
128591 1 41 129476 29 130106 43 34 135166 77 1
128633 17 8 129476 30 130118 25 19 135168 77 2
128634 17 27 | 129477 29 130127 1 24 | 135169 77 3
128666 49 7 129477 30 130166 76 3 135170 77 5
128701 23 13 | 129478 30 130167 76 1 135224 35 38
128704 49 6 129479 30 130174 67 11 135225 35 33
128732 62 6 129480 30 130174 71 11 135241 39 9
128738 51 14 129507 77 130182 67 20 = 135293 1 1
128738 51 16 129508 77 130182 71 20 1358367 15 3
128932 65 17 | 129509 77 130234 1 24 | 135367 &7
128936 67 33 = 129540 41 130342 51 20 135621 27 20
128936 69 24 | 129540 43 130354 39 27 135622 39 28
128936 71 30 129545 30 130354 41 28 | 135645 51 17
128936 73 24 | 129546 30 130359 77 4 135660 39 26
128938 69 26 129565 25 131018 39 6 135664 39 26
128979 50 3 129575 30 131018 41 6 135726 49 6
128984 50 4 129576 5 131050 51 6 135727 49 2
129004 57 5 129577 5 131140 3 8 135759 49 3
129055 1 1 129580 67 131157 3 17 135772 17 17
129055 5 22 | 1209581 71 131687 3 16 135818 49 1
129061 5 44 | 120583 29 131688 51 21 | 301225 25 16
129061 77 O 129583 30 131701 21 28 | 500160 3 18

w o

—

—

N O w

0.)5\OO(.»)OJ(D(OO)CDOJ(OI\)OO—\AGJ—\O'I—\I\)GJ—\I\)CDI\JOJI\)CH

>
L]
a
2
-
<
O
14
Ll
=
=
Z

129063 5 41 120608 30 12 | 131748 51 7 520021 3 36
129063 76 O 129617 11 42 131842 49 7 520133 69 22
129066 57 10 | 129625 43 27 132199 76 2 520133 73 22
129076 9 21 129660 81 7 132256 25 6 520135 67 9
129078 3 40 120671 5 8 132302 5 24 | 520135 69 28
129079 3 10 120671 39 22 132394 19 12 520135 71 9
129094 5 38 | 129671 41 23 | 132430 31 11 520135 73 25
129114 19 15 129671 43 23 132707 31 4 520146 3 37
129122 5 22 | 120689 43 24 132707 31 5 570002 3 15
129122 65 O 129695 3 34 134140 35 6 570002 11 12
129261 41 29 | 129710 11 42 | 134192 31 12 570002 11 13
129262 43 27 | 129917 1 39 134200 35 41 570002 25 18
129275 31 20 129918 1 40 134466 67 2 570002 81 1
129276 31 15 129931 53 25 134467 67 3 570002 81 4
129297 37 38 | 129949 33 23 134468 67 5 570005 25 6
129208 79 1 129950 31 28 | 134468 71 5 570005 25 6
129301 5 39 13E24 25 15 134469 67 12 | 570005 25 6
129307 47 3 13E29 21 20 134469 71 12 570014 25 17
129310 47 4 130006 1 24 | 134470 67 29 570019 19 4
129311 3 42 130020 1 12 134471 67 30 570019 21 31
129313 75 130025 563 26 134472 67 32 580049 35 43
129326 75 3 130029 11 40 | 134472 T1 29 | 580116 81 10

PRINTED IN USA 88 907204/DP0200



SL3725/3825 - INDEX

Part Page Ref. | Part Page Ref. Part Page Ref. | Part Page Ref.
No. No. No. | No. No. No. | No. No. No. | No. No. No.

602984 67 7 650490 48 5 650545 35 13 | 650692 65 18
602984 71 7 650491 1 15 | 650545 35 26 | 650698 3 38
650048 47 6 650491 1 42 | 650547 9 16 | 650725 11 18
650393 27 22 | 650491 7 28 | 650547 9 16 | 650732 67 27
650394 51 11 | 650491 7 35 | 650548 45 12 | 650732 69 30
650448 17 19 | 650491 35 29 | 650548 51 19 | 650733 19 5
650448 49 2 650491 35 30 | 650548 51 22 | 650733 21 7
650449 11 19 | 650491 37 15 | 650549 51 19 | 650733 65 19
650453 3 15 | 650492 17 10 | 650549 51 22 | 650733 71 27
650484 37 27 | 650492 23 9 650550 51 19 | 650733 73 28
650486 5 1 650492 25 5 650550 51 22 | 650741 67 26
650486 7 1 650492 25 5 650551 17 36 | 650741 69 31
650486 19 13 | 650492 25 14 | 650551 50 8 650748 30 12
650486 19 14 | 650492 25 14 | 650552 19 1 650758 49 2
650486 21 23 | 650493 7 33 | 650552 19 165 | 650771 27 27
650486 21 24 | 650493 21 21 | 650552 19 16 | 650771 30 12
650486 21 27 | 650493 21 21 | 650552 21 1 650784 25 8
650486 23 11 | 650494 79 1 650552 21 18 | 650786 5 28
650486 27 10 | 650495 1 26 | 650553 23 4 650786 9 28
650486 27 19 | 650495 1 38 | 650554 3 39 | 650786 9 28
650486 27 21 | 650495 27 18 | 650554 80 6 650786 37 25
650486 27 21 | 650495 81 2 650568 11 16 | 650786 37 26
650486 31 23 | 650495 81 3 650568 11 17 | 650818 13 21
650486 31 30 | 650495 81 15 | 650568 11 31 | 650833 17 24
650486 33 4 650499 27 17 | 650568 71 26 | 650835 23 6
650486 33 5 650499 37 8 650568 73 27 | 650835 23 10
650486 33 30 | 650510 39 16 | 650573 30 1 650835 37 33
650486 37 38 | 650510 41 17 | 650573 30 9 650839 13 15
650486 37 40 | 650510 43 17 | 650576 5 8 650846 3 22
650486 37 41 | 650532 1 19 | 650579 1 35 | 650848 49 6
650486 49 7 650533 31 28 | 650579 31 29 | 650850 21 4
650487 9 1 650533 31 29 | 650585 1 13 | 650850 27 16
650487 11 3 650533 37 34 | 650594 25 10 | 650850 31 24
650487 11 33 | 650533 37 37 | 650644 1 32 | 650858 21 9
650487 13 5 650533 69 29 | 650644 27 2 650877 13 4
650487 13 22 | 650533 73 26 | 650648 13 9 650877 19 8
650487 17 30 | 650535 23 13 | 650648 13 14 | 650934 1 16
650487 27 24 | 650535 31 31 | 650648 17 11 | 650934 1 30
650487 31 1 650535 33 3 650648 17 11 | 650963 1 18
650487 35 28 | 650542 35 38 | 650648 17 28 | 651003 81 9
650487 35 39 | 650542 35 38 | 650658 51 11 | 651009 5 16
650487 35 40 | 650542 35 41 | 650687 21 30 | 651009 7 16

650488 1 21 | 650542 35 41 | 650687 27 26 | 651023 31 4
650488 17 3 650545 1 37 | 650687 39 1 651023 31 5
650488 17 23 | 650545 11 9 650687 39 23 | 651168 1 25
650490 1 21 | 650545 11 9 650687 41 1 651168 30 2
650490 17 22 | 650545 11 32 | 650687 41 24 | 651168 30 3
650490 33 22 | 650545 13 8 650687 43 1 651168 39 5
650490 33 33 | 650545 13 8 650687 43 30 | 651168 41 5
650490 35 27 | 650545 13 12 | 650687 45 1 651168 43 5

650490 37 31 | 650545 13 29 | 650687 45 31 | 651212 39 20
650490 37 32 | 650545 17 21 | 650692 23 2 651212 39 24

907204/DP0200 89 PRINTED IN USA




SL3725/3825 - INDEX

Part Page Ref. | Part Page Ref. Part Page Ref.
No. No. No. | No. No. No. | No. No. No.

651212 41 21 | 656008 31 29 | 656178 33 21
651212 41 25 | 656045 31 20 | 656180 33 23
651212 43 21 | 656045 33 26 | 660047 43 31
651212 43 25 | 656045 33 27 | 660047 45 34

651212 45 21 | 656048 31 20 | 805732 78 1
651212 45 32 | 656082 17 31 | 805733 78 1
651284 23 8 656083 17 32 | 805734 78 1
651292 31 28 | 656083 33 15 | 805735 78 1
651292 33 23 | 656083 33 16 | 805736 78 1
651307 27 20 | 656083 33 17 | 805737 78 1
651307 27 20 | 656083 33 18 | 805880 78 1
651307 43 19 | 656083 39 11 | 9H240 25 17
651307 43 19 | 656083 41 11 B11296 5 1
651307 45 19 | 656083 43 9 B11296 7 1
651307 45 19 | 656083 43 11 B11296 21 19
651308 17 17 | 656083 45 9 B11296 29 7
651308 51 2 656083 45 11 B11296 30 1
651312 1 4 656103 17 32 | H8049 25 1
651323 5 33 | 656103 31 14 | L49379 49 2
651381 3 39 | 656103 31 20 | M12070 17 1
652040 15 4 656103 31 20 | M12070 17 1

652088 3 10 | 656103 31 25
652088 3 40 | 656103 31 29
653007 27 14 | 656103 33 15
653007 81 13 | 656103 33 16
653018 3 10 | 656103 33 17
653018 3 40 | 656103 33 18
653018 7 22 | 656103 39 11
653018 37 16 | 656103 41 11
653019 21 12 | 656103 43 9
653019 21 13 | 656103 43 11
653021 3 23 | 656103 45 9
653021 3 26 | 656103 45 11
653039 21 18 | 656103 45 11
654002 30 12 | 656105 33 21
654006 29 9 656105 37 7
654006 30 10 | 656105 37 35
654006 37 37 | 656110 31 13
654009 1 9 656110 33 21
654044 51 11 | 656110 33 23
654049 71 33 | 656110 35 37
655001 17 25 | 656110 37 35
655001 17 26 | 656111 17 31
655001 19 19 | 656111 31 13
655008 3 38 | 656114 17 31
655020 81 8 656114 31 32
656001 31 13 | 656138 31 21
656001 35 37 | 656138 31 22
656002 33 21 | 656149 31 32
656004 35 37 | 656150 31 20
656007 31 14 | 656160 31 21
656007 31 25 | 656160 31 22

PRINTED IN USA 90 907204/DP0200

>
L]
-
=
-
<
O
14
L
=
-
Z




O-RING TABLE

‘lB”

FITTING GEHL

THREAD DIATE,TER DIATBE,TER PART
SIZE NUMBER

9/16 - 18 0.468 0.078 055897

3/4 -16 0.644 0.087 055896

7/8 -14 0.755 0.097 055898

1-1/16 - 12 0.924 0.116 048953

1-5/16 - 12 1.171 0.116 058674

1-5/8 - 12 1.475 0.118 077970

Recommended Coupling & Adapter Installation Torque Specifications

I For JIC 37° and 45°
For SAE “O" Ring Boss (Steel) (Machined or Flared)
Size Ft-Lbs Steel
Dash Fra((::t;nal Minimum | Maximum Size Ft-Lbs

3 3/16 8 10 Dash Fra((::gnal Minimum | Maximum

-4 1/4 14 16

-5 5/16 18 20 -4 1/4 10 1

-6 3/8 24 26 -5 5/16 13 15

-8 1/2 50 60 -6 3/8 17 19
-8 1/2 34 38

-10 5/8 72 80 -10 5/8 50 56

-12 3/4 125 135

14 7/8 160 180 -12 3/4 70 78

-16 1 200 220 -16 1 94 104

-20 1-1/4 210 280 -20 1-1/4 124 138

-24 1-1/2 270 360 -24 1-1/2 156 173
-32 2 219 243

907204/DP0200 91 PRINTED IN USA



and sheet metal screws) unless otherwise specified.

Torque Specifications
Use these torque values when tightening Gehl hardware (excluding: locknuts and self-tapping, thread forming

Unified Grade 2 ( ) Grade 5 @ Grade 8 @
National
Thread Dry Lubed Dry Lubed Dry Lubed
8-32 19* 14* 30* 22* 41* 31*
8-36 20* 15* 31* 23* 43* 32*
10-24 27* 21* 43* 32 60* 45*
10-32 31* 23* 49* 36* 68* 51*
1/4-20 66* 50* 9 75* 12 9
1/4-28 76* 56* 10 86* 14 10
5/16-18 11 9 17 13 25 18
5/16-24 12 9 19 14 25 20
3/8-16 20 15 30 23 45 35
3/8-24 23 17 35 25 50 35
7/16-14 32 24 35 35 70 55
7/16-20 36 27 40 40 80 60
1/2-13 50 35 75 55 110 80
1/2-20 55 40 90 65 120 90
9/16-12 70 55 110 80 150 110
9/16-18 80 60 120 90 170 130
5/8-11 100 75 150 110 220 170
5/8-18 110 85 180 130 240 180
3/4-10 175 130 260 200 380 280
3/4-16 200 150 300 220 420 320
7/8-9 170 125 430 320 600 460
7/8-14 180 140 470 360 660 500
1-8 250 190 640 480 900 680
112 270 210 710 530 1000 740
Metric Grade 8.8 Grade 10.9 @ Grade 12.9 @
Coarse ~— S e
Thread Dry Lubed Dry Lubed Dry Lubed
M6-1 8 6 11 8 13.5 10
M8-1.25 19 14 27 20 325 24
M10-1.5 375 28 53 39 64 47
M12-1.75 65 48 91.5 67.5 1115 82
M14-2 103.5 76.5 1455 108 176.5 131
M16-2 158.5 117.5 2235 165.5 271 200

*All Torque Values are in ft-lbs except those marked with an * which are in in-lbs.
For metric torque value (Nxm) multiply ft-lbs value by 1.355 or the in-lbs value by 0.113.




GeHU

Gehl Company 143 Water Street, P.O. Box 179, West Bend, WI153095-0179 U.S.A.

907204/EP1000 © 2000 GEHL COMPANY PRINTED IN THE U.S.A.
All Rights Reserved.



	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

